W FOTON

Parts Catalogue of Foton

(FT404-AK16)

Foton Lovol International Heavy Industries Co.,Ltd



FT404-AK163EHI 4

Hx CONTENTS

s 2] AR TR
No. Code Description Page
1 SL3105BT141-0~-1 CYLINDER BLOCK 1
2 SL3105BT141-0-10 MANIFOLDS & INDUCTION SYSTEM 5
3 SL3105BT141-0-11 MANIFOLDS & EXHAUST SYSTEM 7
4 SL3105BT141-0-12 FUEL SYSTEM ASSY 9
5 SL3105BT141-0-13 LUBRICATION SYSTEM 11
6 SL3105BT141-0-14 COOLING SYSTEM 15
7 SL3105BT141-0-15 JOCKEY WHEEL ASSEMBLY 17
8 SL3105BT141-0-16 GENERATOR SUPPORT ASSEMBLY(3) 19
9 SL3105BT141-0-17 ELECTRIC SYSTEM 21
10 SL3105BT141-0-2 GEAR HOUSING ASSEMBLY 23
11 SL3105BT141-0-3 CYLINDER HEAD ASSY 29
12 SL3105BT141-0-4 PISTON CONNECTING ROD ASSEMBLY 35
13 SL3105BT141-0-5 CRANKSHAFT FLYWHEEL ASSEMBLY 37
14 SL3105BT141-0-6 CAMSHAFT ASSY 39
15 SL3105BT141-0-7 OIL SUMP ASSEMBLY 41
16 SL3105BT141-0-8 FLYWHEEL COVER ASSEMBLY 43
17 SL3105BT141-0-9 CYLINDER HEAD COVER ASSEMBLY 45
18 FT300.11A.001 11-AIR CLEANER ASSEMBLY 49
19 FT400.13E.001 13-COOLING SYSTEM ASSEMBLY 51
20 FT300.14.001 14-DECOMPRESSOR MECHANISM 53
21 FT400.20.001-1 20.1ENGINE CONTROL MECHANISM ASSEMLBY-I1 55
22 FT400.20.001-2 20.2ENGINE CONTROL MECHANISM ASSEMLBY-2 57
23 FT400.21B.011 21-CLUTCH SUBASSEMBLY 59
24 FT400.21B.001-1 CLUTCH ASSEMBLY-1 61
25 F'T400.21B.001-2 CLUTCIH ASSEMBLY-2 63




FT404-AK163EHI 4

Hk CONTENTS

s 2] AR TR
No. Code Description Page
26 FT300.22.001 22-EXHAUST SYSTEM ASSEMBLY 65
27 FT304.31F.001-1 FRONT DRIVING AXLE ASSEMBLY-1 67
28 FT304.31F.001-3 FRONT DRIVE AXLE SUB-ASSEMBLY-3 69
29 FT304.31F.001-4 FRONT DRIVE AXLE SUB-ASSEMBLY-4 73
30 FT304.31F.001-5 FRONT DRIVE AXLE SUB-ASSEMBLY-5 77
31 FT304.31F.001-6 FRONT DRIVE AXLE SUB-ASSEMBLY-6 81
32 FT404.32.001 32-FRONT WHEEL ASSEMBLY 83
33 FT400.34.001a 34-REAR DRIVE WHEEL ASSEMBLY 85
34 FT300.35A.001 35-TOWING MECHANISM ASSEMBLY 87
35 TB550.371 37.1-GEARBOX HOUSING ASSEMBLY 89
36 TB550.371.... 37.1TRANSMISSION HOUSING ASSEMBLY 91
37 TB450.372B-1. MAIN TRANSMISSION ASSEMBLY-1 93
38 TB450.372B-1 MAIN TRANSMISSION ASSEMBLY-1 97
39 TB450.372B-2 MAIN TRANSMISSION ASSEMBLY-2 101
40 TB450.372B-2. MAIN TRANSMISSION ASSEMBLY-2 103
41 TB300.373... 37.3AUXILIARY TRANSMISSION ASSEMBLY 105
42 TB300.374-1 37.4TRANSMISSION CONTROL MECHANISM ASSEMBLY-1 109
43 TB300.374-1... 37.4TRANSMISSION CONTROL MECHANISM ASSEMBLY-1 111
44 ‘TB300.374-2... 37.4TRANSMISSION CONTROL MECHANISM ASSEMBLY-2 113
45 TB300.374-2 37.4TRANSMISSION CONTROL MECHANISM ASSEMBLY-2 115
46 FT404.38G.001-1 38REAR AXLE ASSEMBLY-1 117
47 FT404.38G.001-2 38REAR AXLE ASSEMBLY-2 119
48 FT404.38G.001-3 38REAR AXLE ASSEMBLY-3 121
49 FT404.38G.001-4 38REAR AXLE ASSEMBLY-4 123
50 F'T300.39.001-1 39FINAL TRANSMISSION ASSEMBLY -1 125




FT404-AK163EHI 4

CONTENTS
s 2] AR TR
No. Code Description Page
51 FT300.39.001-2 39FINAL TRANSMISSION ASSEMBLY -2 129
52 FT404.40F.001-1 40FULL HYDRAULIC STEERING ASSEMBLY-1 133
53 FT404.40F.001-2 40FULL HYDRAULIC STEERING ASSEMBLY-2 137
54 FT400.41E.001-1 POWER TAKE-OFF ASSEMBLY-1 141
55 FT400.41E.001-2 POWER TAKE-OFF ASSEMBLY-2 145
56 FT400.41E.001-3 PTO ASSEMBLY-3 149
57 FT304.42F.001-1 TRANSFER CASE ASSEMBLY-1 151
58 TB554.421 42.1-TRANSFER CASE HOUSING ASSEMBLY 155
59 ‘TB354.422B 42.2-TRANSFER CASE TRANSMISSION ASSEMBLY 159
60 FT304.42F.001-2 TRANSFER CASE ASSEMBLY-2 161
61 FT304.42F.001-3 42TRANSFER CASE ASSEMBLY -3 163
62 TB554.423C 42.3-TRANSFER CASE CONTROL ASSEMBLY 165
63 FT300.43.001-1 43BRAKER ASSEMBLY-1 167
64 FT300.43.001-2 43BRAKER ASSEMBLY-2 169
65 FT300.43.001-3 43BRAKER ASSEMBLY-3 171
66 FT300.44B.001 44SEAT INSTALLATION ASSEMBLY 173
67 FT400.46.001 46-SAFETY FRAME ASSEMBLY 175
68 FT400.47C.002-1 47REAR FENDER MOUNTING ASSEMBLY-1 179
69 FT400.47.001a-1 47BONNET INSTALLATION ASSEMBLY-1 181
70 FT400.47C.002-2 47REAR FENDER MOUNTING ASSEMBLY-2 183
71 FT400.47.001a-2 47BONNET INSTALLATION ASSEMBLY-2 185
72 FT300.48D.3 48—-FRONT LAMP WIRE HARNESS MOUNTING ASSEMBLY 187
73 FT300.48D.1 48-ENGINE HARNESS INSTALLATION ASSEMBLY 189
74 FT300.48C.4 48-REAR LAMP HARNESS INSTALLATION ASSEMBLY 191
75 ['T400.48.001 48_BATTERY INSTALLATION ASSEMBLY 193




FT404-AK163EHI 4

Hk CONTENTS
s 2] AR TR
No. Code Description Page
76 FT300.48C.2 48-BODY HARNESS INSTALLATION ASSEMBLY 195
77 FT300.48D.6 48-TOP LIGHT HARNESS INSTALLATION ASSEMBLY 197
78 FT300.48.061-1 INSTRUMENT COMBINATION ASSEMBLY-1 199
79 FT300.48C.2-2 BODY HARNESS INSTALLATION ASSEMBLY 201
80 FT300.48C.4-3 REAR LAMP HARNESS INSTALLATION ASSEMBLY -3 203
81 FT300.48D.3-5 FRONT LAMP HARNESS INSTALLATION ASSEMBLY-5 205
82 FT300.48D.1-4 ENGINE HARNESS INSTALLATION ASSEMBLY -4 207
83 FT300.48D.6-6 UPPER LAMP HARNESS INSTALLATION ASSEMBLY-6 209
84 FT300.49.001 49-TOOL BOX ASSEMBLY 211
85 FT400.50B.001 213
86 FT300.55B.001~1 LIFTER ASSEMBLY-1 217
87 FT300.55B.001-2 LIFTER ASSEMBLY-2 219
88 FT300.55B.001-3 LIFTER ASSEMBLY-3 225
89 FT300.55B.001-4 LIFT ASSEMBLY-4 227
90 FT300.56B.001-1 SUSPENSION MECHANISM ASSEMBLY -1 231
91 FT300.56B.001-2 SUSPENSION MECHANISM ASSEMBLY -2 235
92 FT404.58A.001-1 OIL PUMP/PIPE/HYDRAULIC OUTPUT ASSEMBLY-1 239
93 FT404.58A.001-2 OIL PUMP/PIPE/HYDRAULIC OUTPUT ASSEMBLY-2 241
94 FT404.58A.001-3 OIL PUMP/PIPE/HYDRAULIC OUTPUT ASSEMBLY-3 243
95 FT404.74A.002 74-FRONT BALLAST ASSEMBLY 247
96 FT300.74A.001 74-FRONT BALLAST BRACKET ASSEMBLY 249
97 FT400.91A.001 91-REAR BALLAST ASSEMBLY 251
98 FT304.31F.001-2 FRONT DRIVE AXLE SUB-ASSEMBLY-2 253




FT404-AK163E$1 4

LI A

Fig.1 Cylinder Block Accemh|y




FT404-AK163EHI 4

SL3105BT141-0-1 10.1-#l{& & CYLINDER BLOCK

L2 R KN Bt ik
No. Code Description Quantity Remark
1 3105BX-01101 BLOCK 1 2011-11_
10 |GBT5783-M8X22 BOLT 8 2011-11_
11 ]3-01305-3 SIDE COVER 1 2011-11_
12 ]100-01007 WATER SEAL RING 6 2011-11_
13 1105-01005-1 CYLINDER LINER 3 2011-11_
14 |110AB-01003A CYLINDER HEAD BOLT 3 2011-11_
15 |3105B-01006 CYLINDER COVER GASKET 1 2011-11_
16 |110AB-01003B CYLINDER HEAD BOLT 9 2011-11_
17 |110AB-01003C CYLINDER HEAD BOLT 2 2011-11_
18 1100-01028 CAMSHAFT BUSH 2 2011-11_
19 |100-01017-2 REAR CAMSHAFT BLOCK PLATE 1 2011-11_
2 100-01009-1 MAIN OIL LINE PLUG 2 2011-11_
20 [100-01019-1 REAR OIL SEAL COVER GASKET 1 2011-11_
21 |100-01018-1 REAR OIL SEAL COVER 1 2011-11_
22 |GBTI119.1-8h8X25 PIN 2 2011-11_
23 |GBT5783-M8X35 BOLT 5 2011-11_
24 |GBT9877.1-FB10013012 O RING 1 2011-11_
25 |GBTS5783-M8X20 BOLT 2 2011-11_
25 |GBT5783-M8X20 BOLT 2 2011-11_
26 |GBT859-8 WASHER 4 2011-11_
27 |GBT848-8 WASHER 4 2011-11_
30 1100-01200 DRAIN SWITCH PART 1 2011-11_
31 |100-01008-1 PLUG 3 2011-11_
32 [4-01024 OIL FILTER GASKET 1 2011-11_
33 |GBTS5783-M8X25 BOLT 1 2011-11_




FT404-AK163E$1 4

LI A

Fig.1 Cylinder Block Accemh|y




FT404-AK163EHI 4

SL3105BT141-0-1 10.1-HL{A & mi(£E)

L2 R KN Bt ik
No. Code Description Quantity Remark
34 [GBT5782-M8X50 BOLT 1 2011-11_
35 |S195G-01026A BULK HEAD 4 2011-11_
36 |S195G-01025 WASHER 4 2011-11_
39 1100-01104-2 REAR MAIN BEARING COVER 1 2011-11_

4 100-01027-1 FRONT BUSH OR CAMSHAFT 1 2011-11_

4 100-01027-1 FRONT BUSH OR CAMSHAFT 1 2011-11_
40 1100-01105-2 MAIN BEARING BOLT 8 2011-11_
42 1100-01032 PLUG 1 2011-11_
43 1100-01107-2 MAIN BEARING COVER 2 2011-11_
44 1100-01108-2 FRONT MAIN BEARING COVER 1 2011-11_

5 100-01016 WASHER 3 2011-11_

6 100-01015 LOCATING SCREW 3 2011-11_

6 100-01015 LOCATING SCREW 3 2011-11_

7 3-01011-1 SIDE COVER GASKET 1 2011-11_

7 3-01011-1 SIDE COVER GASKET 1 2011-11_

8 GBT97.1-8 WASHER 13 2011-11_

9 GBT93-8 WASHER 8 13 2011-11_




FT404-AK163EHLH,

4

LT




FT404-AK163EHI 4

SL3105BT141-0-10 10.10-#<%%-10 MANIFOLDS & INDUCTION SYSTEM

L2 R KN Bt ik
No. Code Description Quantity Remark
0 3TY-12000A AIR INLET PIPE ASSEMBLY 1 2011-11_

1 100-12102 PLIUG PIECE 1 2011-11_

10 ]100-12003 AIR INLET PIPE GASKET 3 2011-11_

11 |2TY-12104A AIR INLET SUPPORTING PIPE 1 2011-11_
12 |12TY-12104-1A AIR INLET SUPPORTING PIPE 2 2011-11_

2 3TY-12101A AIR INLET PIPE 1 2011-11_

3 3TY-12107A AIR FILTER CONNECTING PIPE 1 2011-11_

4 2T1-12011 HEAT PLUG SEAT 1 2011-11_

5 2T1-12012 PLUG 1 2011-11_

6 100-12008 HOOP 2 2011-11_

7 100-12009 RUBBER HOSE 1 2011-11_

8 100-12007A PIPE JOINT 1 2011-11_

9 100-12103 AIR INLET SUPPORTING PIPE FLANGE 3 2011-11_




FT404-AK163EHI 4

Bl HESHS%

Fig. 11 Exhaust System



FT404-AK163EHI 4

SL3105BT141-0-11 10.11-HF5 &% -11 MANIFOLDS & EXHAUST SYSTEM

L2 R KN Bt ik
No. Code Description Quantity Remark
1 3TY-13001 EXHAUST PIPE 1 2011-11_
2 GBT6170-M10 NUT M10 4 2011-11_
3 GBT93-10 WASHER 10 4 2011-11_
4 GBT848-10 WASHER 4 2011-11_
5 100TY-13002 EXHAUST PIPE GASKET 1 2011-11_

100TY-13002

EXHAUST PIPE GASKET

2011-11_




FT404-AK163E Il

W12 fMEER
Figl? Fuml Supply Syctem



FT404-AK163EHI 4

SL3105BT141-0-12 10.12-#AM £%4—12 FUEL SYSTEM ASSY

L2 R KN Bt ik
No. Code Description Quantity Remark
1 3FT-25600-3 OIL INJECTOR RETURN PIPE PARTS 1 2011-11_
10 |GBT6170-M5 NUT 1 2011-11_

11 |GBT859-5 WASHER 1 2011-11_
12 ]100-23003 SHORT GASKET 2 2011-11_
13 1100-23001-1 SHORT CLAMP PLATE 2 2011-11_
14 |GBT67-MS5X25 SCREW 1 2011-11_
15 ]4Q-23104-1 OIL INJECTION PUMP JOINT NUT 6 2011-11_
16 |3B-23301 HIGH PRESSURE PIPE OF CYLINDER NO.3 1 2011-11_
17 |100B-23201 HIGH PRESSURE PIPE OF CYLINDER NO.2 1 2011-11_
18 |100B-23101 HIGH PRESSURE OIL PIPE OF FIRST CYLINDER 1 2011-11_
19 ]100B-22000 INJEKTOR ASSEMBLY 3 2011-11_

2 3-25200 FUEL INLET TUBE, FUEL INJECTION PUMP 1 2011-11_

3 3-24000-1 FUEL FILTER ASSEMBLY 1 2011-11_
3.1 |CX7085 FUEL FILTER ELEMENT 0 2011-11_

4 3-25300 VITTA 1 2011-11_

4 3-25300 VITTA 1 2011-11_

8 100-25400-1 VITTA 1 2011-11_

9 3-21000 OIL INJECTION PUMP ASSEMBLY 1 2011-11_

10



FT404-AK163E Il

11

28 28

B &=
'hu__._ Q K]
|--.

18
27 =8 25 24 3 2 22
Bz SRR
Fig. 13 Lubrication Systom




FT404-AK163EHI 4

SL3105BT141-0-13 10.13-jg#r &£%i—13 LUBRICATION SYSTEM

L2 R KN Bt ik
No. Code Description Quantity Remark
1 GBT6170-M8 NUT M8 4 2011-11_
1 3TY-31000 OIL PUMP 1 2011-11_
10 |GBT93-8 WASHER 8 1 2011-11_
11 |GBT97.1-8 WASHER 1 2011-11_
12 |S195G-09001 WASHER 1 2011-11_
13 |4105B-31401 OIL PUMP BODY 1 2011-11_
14 1100-31001-1 OIL PUMP DRIVING GEAR 1 2011-11_
15 |GBT119.1-4h8X18 PIN 2 2011-11_
16 |3TY-31201 OIL PUMP SHAFT 1 2011-11_
17 |3TY-31202 INNER ROTOR 1 2011-11_
18  |3TY-31007 OUTER ROTOR 1 2011-11_
19  |JX0810F1-01 FILTER SEAT PART 1 2011-11_
2 GBT859-8 WASHER 8 2011-11_
20 |JX0810F1-02-01 SEAL RING 1 2011-11_
21 |JX0810-02 OIL FILTER 1 2011-11_
21.1 |CX7085 FUEL FILTER ELEMENT 1 2011-11_
22 |3TY-33005 WASHER 1 2011-11_
23 |GBT5783-M8X20 BOLT 4 2011-11_
23 |GBT5783-M8X20 BOLT 4 2011-11_
24 [4105B-33003 OIL PUMP OUTPUT PIPE WELDMENT 1 2011-11_
25 1100-33005 WASHER 1 2011-11_
26 |GBT308-4 10 BALL 1 2011-11_
27 1100-31002 PRESSURE LIMITING VALVE SPRING 1 2011-11_
29 14Q-31011 SCREW 1 2011-11_
3 GBT848-8 WASHER 8 2011-11_

12



FT404-AK163E Il

13

28 28

B &=
'hu__._ Q K]
|--.

18
27 =8 25 24 3 2 22
Bz SRR
Fig. 13 Lubrication Systom




FT404-AK163EHI 4

SL3105BT141-0-13 10.13—JH#3 &4 -13(4E)

L2 R KN Bt ik
No. Code Description Quantity Remark

4 3TY-31100-3 SCREEN FILTER 1 2011-11_

5 100-31005 OIL FILTER GASKET 1 2011-11_

5 100-31005 OIL FILTER GASKET 1 2011-11_

6 GBT899-AM8X40 STUD 4 2011-11_

7 14105B-31004 OIL PUMP COVER 1 2011-11_

8 100-31006 OIL PUMP GASKET 1 2011-11_

9 GBT5783-M8X30 BOLT 1 2011-11_

14



FT404-AK163EHL 4]l

15

Mis & 4% %4
Fig.1k. Colding Systam



FT404-AK163EHI 4

SL3105BT141-0-14 10.14-%#1%%:-14 COOLING SYSTEM

L2 R KN Bt ik
No. Code Description Quantity Remark

1 GBT5783-M8X95 BOLT 4 2011-11_

2 GBT93-8 WASHER 8 4 2011-11_

3 3TY-41100 FAN PARTS 1 2011-11_

4 2T1-41001-6S FAN GASKET 1 2011-11_

5 100TY-42002-1 FAN BELT PULLEY 1 2011-11_

6 100TY-42000-1 WATER PUMP ASSEMBLY 1 2011-11_

7 GBT1171-B-635 V BELT 1 2011-11_

16



FT404-AK163E Il

159 1413121110 98B 7 6 5 43 21

61T1819 20 21

M5 kERHH
Fig 15 Jockey Wheel Assembly

17



FT404-AK163EHI 4

SL3105BT141-0-15 10.15-5E5#H¢fF JOCKEY WHEEL ASSEMBLY

L2 R KN Bt ik
No. Code Description Quantity Remark
1 GBT1171-B-838 V BELT 1 2011-11_
10 |GBT5783-M8X70 BOLT 1 2011-11_
11 |GBT6170-M8 NUT M8 2 2011-11_
12 |100TY-47001 TENSION PULLEY 1 2011-11_
13 |GBT276-6202-2Z BEARING 1 2011-11_
14 |100TY-47008 COVER 1 2011-11_
15 |GBT1152-M8X1 OIL CUP 1 2011-11_
16 |GBT893.1-35 RETAINER RING 1 2011-11_
17 |GBT8%4.1-15 SNAP RING 1 2011-11_
18 |100TY-47003 TENSIONER SHAFT 1 2011-11_
19 |100TY-47002 SHAFT SLEEVE 1 2011-11_
2 100TY 47004 SPACER 1 2011-11_
20 |GBT93-5 WASHER 3 2011-11_
21 |GBT65-M5X22 SCREW 3 2011-11_
22 |100TY-47005 PAD BLOCK 1 2011-11_
23 1100-02008 WASHER 1 2011-11_
24 |GBT95-12 WASHER 1 2011-11_
25 |GBT859-12 WASHER 1 2011-11_
26 |GBT6170-M12 NUT 1 2011-11_
3 100TY-47006 RETAINER BLOCK 1 2011-11_
5 2T2-53005-2 PAD BLOCK 1 2011-11_
7 100TY-47007 SUSPENSION ARM 1 2011-11_
7 100TY-47007 SUSPENSION ARM 1 2011-11_
8 GBT848-8 WASHER 3 2011-11_
9 GBT93-8 WASHER 8 4 2011-11_

18



FT404-AK163EHI 4

19

13 ﬁ%ﬂi%ﬂ&ﬁ%&ﬁi =)

Fig. 18 Genetrator Suppost

Tesembly(3)



FT404-AK163EHI 4

SL3105BT141-0-16 10.1678H K& B & 2 [AE 8, GENERATOR SUPPORT ASSEMBLY(3)

L2 R KN Bt ik
No. Code Description Quantity Remark
1 GBT6170-M10 NUT M10 3 2011-11_
10 |GBT5783-M8X30 BOLT 1 2011-11_

11 |GBT5782-M8X70 BOLT 1 2011-11_
12 |100TY~-52100~1 GENERATOR BONNET 1 2011-11_
13 |GBT5782-M10X90 BOLT 1 2011-11_
14 |GBT1171-B-635 V BELT 1 2011-11_
15 ]100TY-53101-3 GENERATOR BRACKET 1 2011-11_
16 |100TY-53102-4 BRACKET SEAT PLATE 1 2011-11_

2 GBT859-10 WASHER 3 2011-11_

3 GBT848-10 WASHER 3 2011-11_

4 |T-52000 GENERATOR 1 2011-11_

5 GBT5783-M10X25 BOLT 2 2011-11_

6 2T1-53004 PAD BLOCK 1 2011-11_

7 100TY-53001 SUPPORT FRAME 1 2011-11_

7 100TY-53001 SUPPORT FRAME 1 2011-11_

8 GBT96-8 WASHER 2 2011-11_

8 GBT96-8 WASHER 2 2011-11_

9 GBT859-8 WASHER 2 2011-11_

20



FT404-AK163EHI 4

Lk

:

e
=

E19. B RE
Fig.19 Electric Systemly

21



FT404-AK163EHI 4

SL3105BT141-0-17 10.17-H< &% ELECTRIC SYSTEM

L2 R KN Bt ik
No. Code Description Quantity Remark
1 3-55001 WATER THERMO-SENSING PLUG 1 2011-11_
2 3-55002 OIL PRESSURE SENSOR 1 2011-11_
3 100-51000~-1 Motor Starter 1 2011-11_

22



FT404-AK163E$1 4

23

3 0 B
69 4 B

i

a2

i

8 :

&

e 1]
504548 47 4 ﬂx 46

Ez FREeAK
Flg. 2 Gear Housing Assemb |y



FT404-AK163EHI 4

SL3105BT141-0-2 10.2i5% = B GEAR HOUSING ASSEMBLY

L2 R KN Bt ik
No. Code Description Quantity Remark
1 100-02005 FINGER 1 2011-11_
1 100-02005 FINGER 1 2011-11_
10 |GBT859-10 WASHER 4 2011-11_
11 |2T2-02408 HYDRAULIC PUMP SEAT COVER PLATE 1 2011-11_
12 ]2T2-02402 HYDRAULIC PUMP WASHER 1 2011-11_
14 |100TY-02401-2 FRONT HYDRAULIC PUMP SEAT 1l 1 2011-11_
15 |4T2-02403 HYDRAULIC PUMP SEAT GASKET 1 2011-11_
16 ]100-02202~1 IDLE BOLT M10 70 2 2011-11_
17 ]100TY-02002 GASKET 1 2011-11_
18 |100TY-02206 IDLE GEAR ASSEMBLY 1 2011-11_
19 ]100-02204 SHAFT-OIL PUMP IDLE RGEAR 1 2011-11_
2 100-02008 WASHER 1 2011-11_
20 |100TY-02101 OIL INJECTION PUMP TIMING GEAR 1 2011-11_
21 |GBTS5783-M8X25 BOLT 10 2011-11_
23 1100TY-02403 HYDRAULIC PUMP SEAT GASKET 1 2011-11_
24 1100TY-02409 CROSS SLIDE BLOCK 2 2011-11_
25  1100TY-02404 HYDRAULIC PUMP SHAFT 1 2011-11_
26 |GBT1096-C12X20 FLAT KEY 1 2011-11_
27 1100TY~-02406 HYDRAULIC PUMP GEAR 1 2011-11_
28 |GBT292-7005AC BEARING 2 2011-11_
29  1100TY-02401 REAR HYDRAULIC PUMP SEAT 1 2011-11_
3 GBT5782-M8X65 BOLT 6 2011-11_
30 1100TY-02402 HYDRAULIC PUMP WASHER 1 2011-11_
31 [|GBT70.1-M10X20 SCREW 1 2011-11_
32 |GBTS5783-M10X40 BOLT 1 2011-11_

24



FT404-AK163E$1 4

25

3 0 B
69 4 B

i

a2

i

8 :

&

e 1]
504548 47 4 ﬂx 46

Ez FREeAK
Flg. 2 Gear Housing Assemb |y



FT404-AK163EHI 4

SL3105BT141-0-2 10.25 % % i m(4E)

L2 R KN Bt ik
No. Code Description Quantity Remark
33 |GBT848-10 WASHER 1 2011-11_
34 |GBT5783-M8X40 BOLT 2 2011-11_
35 1100TY-02407 HYDRAULIC PUMP SEAT COVER PLATE 1 2011-11_
36 1100-02004 SUSPENSION PLATE WASHER 1 2011-11_
36 [100-02004 SUSPENSION PLATE WASHER 1 2011-11_
37 1100-02012 OIL INJECTION PUMP GASKET 1 2011-11_
38 1100-11012-1 COVER 1 2011-11_
39 |GBT5783-M8X22 BOLT 2 2011-11_
4 GBT93-8 WASHER 8 35 2011-11_
40 |100FT-02017-1 FILLING CAP 1 2011-11_
41  |100FT-02018-1 FILLING CAP GASKET 1 2011-11_
42 1100TY-02003-1 GEAR CHAMBER HOUSING 1 2011-11_
44 1100TY-02102 CONNECTING PLATE 1 2011-11_
45 1100-02103 WASHER 1 2011-11_
46 1100-02201 IDLE GEAR RETAINER RING 1 2011-11_
47 |GBT5783-M8X30 BOLT 6 2011-11_
48 |100TY-02001-1 COVER,GEAR 1 2011-11_
49 1100-02013 FRONT THROWER RING 1 2011-11_
5 GBTR848-8 WASHER 29 2011-11_
50 |GBT9877.1-FBX60X8X12D O RING 1 2011-11_
51 1100TY-02011 FRONT COVER GASKET 1 2011-11_
52 1100-02009-3 FRONT COVER 1 2011-11_
53 |GBT5783-M8X16 BOLT 4 2011-11_
6 GBT5782-M8X50 BOLT 1 2011-11_
7 GBT859-8 WASHER 8 2011-11_

26



FT404-AK163E Il

it I!ﬂl
1ois a3 2/ flesk T 6 B4 3 3 1516040

=
a7
45 44
_ 2
L]
44
G
30
i —
16 = 43
13=
ﬂlgq
2
23
f S
o . " i 41
23
24
T

il
i

2525 3

433437355 & 363738 ag 4
E3 Suse A
Flg. 3 Cylinder Hend Apserhbiy

27



FT404-AK163EHI 4

SL3105BT141-0-3 10.3-Sfl# A CYLINDER HEAD ASSY

L2 R KN Bt ik
No. Code Description Quantity Remark
1 GBT93-8 WASHER 8 9 2011-11_
10 |110AB-03102 VALVE STEM GUIDE 6 2011-11_
11 |100-03005 INNER VALVE SPRING 6 2011-11_
12 ]100-03006 OUTER VALVE SPING 6 2011-11_
13 1100-03003 VALVE SPRING UPPER SEAT 6 2011-11_
14 1100-03004 LOCK 6 2011-11_
15 |100-03001-1 ROCKER SEAT BOLT 3 2011-11_
16 |100-03103-1 PLUG 2 2011-11_
17 |2105A-43006—1 CONNECTING TUBE 1 2011-11_
18 |2105A-43008-1 HOOP 2 2011-11_
19 |GBT6170-M6 NUT 4 2011-11_
2 GBT6170-M8 NUT M8 12 2011-11_
20 |GBT859-6 WASHER 4 2011-11_
21 |GBT848-6 WASHER 4 2011-11_
21 |GBT848-6 WASHER 4 2011-11_
22 |GBT899-AM6X20 STUD 4 2011-11_
23 1100-43001-4 THERMOSTAT COVER 1 2011-11_
24 1100-43003-1 THERMOSTAT COVER GASKET 1 2011-11_
25 1100-43002-1 THERMOSTAT 1 2011-11_
26 12105A-43007 CONNECTING JOINT 1 2011-11_
27 12105A-43004 THERMOSTAT HOUSING 1 2011-11_
28 1100-03015 BULK HEAD 1 2011-11_
29 |GBT5783-M8X30 BOLT 5 2011-11_
3 2100B-03018 OIL INJECTOR COPPER BUSH PRESS RING 3 2011-11_
30 |GBT848-8 WASHER 10 2011-11_

28



FT404-AK163E Il

it I!ﬂl
1ois a3 2/ flesk T 6 B4 3 3 1516040

=
a7
45 44
_ 2
L]
44
G
30
i —
16 = 43
13=
ﬂlgq
2
23
f S
o . " i 41
23
24
T

il
i

2525 3

433437355 & 363738 ag 4
E3 Suse A
Flg. 3 Cylinder Hend Apserhbiy

29



FT404-AK163EHI 4

SL3105BT141-0-3 10.3-S HL75 & A (£E)

L2 R KN Bt ik
No. Code Description Quantity Remark
31 1100-43005 THERMOSTAT HOUSING GASKET 1 2011-11_
32 1S195G-09001 WASHER 1 2011-11_
33 |S195G-01034 HEXAGON SCREW PLUG 1 2011-11_
34 |3105B-03101 CYLINDER COVER 1 2011-11_
35 [|GBT899-AMSX30 8.8—A3L STUD 6 2011-11_
36 1100-03009 EXHAUST PIPE GASKET 3 2011-11_
37 |108AB-03108 SEAL SPACER RING 3 2011-11_
38 12105A-03107 AIR INLET VALVE SEAT 3 2011-11_
39 |2105A-03014 AIR INLET VALVE 3 2011-11_
4 100-12003 AIR INLET PIPE GASKET 3 2011-11_
40 |2105A-03013 EXHAUST VALVE 3 2011-11_
41 12105A-03106 INSERT-VALVE SEAT(OUTLET) 3 2011-11_
42 1100-03012-1 REAR END COVER GASKET 1 2011-11_
44  |GBT5783-M8X16 BOLT 5 2011-11_
45 1100-03002 HANGING RING 1 2011-11_
46 1100-03002—-1 HANGING RING 1 2011-11_
47 |GBT93-10 WASHER 10 7 2011-11_
48 |GBT5783-M10X20 BOLT 4 2011-11_
49 1100B-03008 OIL INJECTOR PRESSURE PLATE BOLT 6 2011-11_
5 GBTS51-M8 NUT 12 2011-11_
50 |2100B-03019 OIL INJECTOR COPPER BUSH SEAL RING 3 2011-11_
51 |2100B-03017 OIL INJECTOR COPPER BUSH 3 2011-11_
52 |GBT6170-M10 NUT M10 3 2011-11_
53 [100-03017 WASHER 3 2011-11_
54 |GBT96-10 WASHER 3 2011-11_

30



FT404-AK163E Il

it I!ﬂl
1ois a3 2/ flesk T 6 B4 3 3 1516040

=
a7
45 44
_ 2
L]
44
G
30
i —
16 = 43
13=
ﬂlgq
2
23
f S
o . " i 41
23
24
T

il
i

2525 3

433437355 & 363738 ag 4
E3 Suse A
Flg. 3 Cylinder Hend Apserhbiy

31



FT404-AK163EHI 4

SL3105BT141-0-3 10.3— 513 M i(4E)

L2 R KN Bt ik
No. Code Description Quantity Remark
55 [|GBT923-M10 NUT 3 2011-11_

6 GBT859-8 WASHER 28 2011-11_

7 GBT899-AMS8X16 STUD 6 2011-11_

8 100-01008~1 PLUG 3 2011-11_

9 100-03001 ROCKER SEAT BOLT 3 2011-11_

32



FT404-AK163E Il

33

B 4 EEEHF A
Figd. Piston And Connecting Rod Assembly



FT404-AK163EHI 4

SL3105BT141-0-4 10.4—i5ZEEMF S PISTON CONNECTING ROD ASSEMBLY

L2 R KN Bt ik
No. Code Description Quantity Remark
10 |105-04201 CONNECTING ROD BUSH 3 2011-11_

11 ]100-04007 CONNECTING ROD BEARING 3 2011-11_

3 105-04202 CONNECTING ROD 3 2011-11_

4 105B-04003-2 PISTON 3 2011-11_

5 GBT893.1-36 SNAP RING 6 2011-11_

9 110AB-04004 PISTON PIN 3 2011-11_

34



FT404-AK163EHI 4

35

1 2 34 5 7 8 9 1 11

5. b 6k D Ak
Fig.h Crankshaft And Flywheel Assembly



FT404-AK163EHI 4

SL3105BT141-0-5 10.5-fifh & f e 28 CRANKSHAFT FLYWHEEL ASSEMBLY

L2 R KN Bt ik
No. Code Description Quantity Remark
1 3-05011-1 LOCKING SCREW 1 2011-11_
10 |3TY-05101-1A FLYWHEEL 1 2011-11_

11 |GBT893.1-47 RETAINER RING 1 2011-11_

12 |100TY-05002 FLYWHEEL BOLT 6 2011-11_
13 1100-05001 FLYWHEEL BOLT SAFETY PIECE 3 2011-11_
14 1100-05005 FLYWHEEL DOWEL PIN 2 2011-11_

2 3TY-05009 GRANK SHAFT PULLEY 1 2011-11_

3 100-05008-1 CRANKSHAFT FRONT THROWER RING 1 2011-11_

4 100-05007-1 CRANKSHAFT GEAR 1 2011-11_

6 3105-05006 CRANK SHAFT 1 2011-11_

7 100-01008~-1 PLUG 1 2011-11_

8 100-05003-1 CRANKSHAFT REAR THROWER RING 1 2011-11_

9 100-05102-1 GEAR RING OF FLYWHEEL 1 2011-11_

36



10 BB O
Fig.6 Camghaft Ascombly



FT404-AK163EHI 4

SL3105BT141-0-6 10.6- 44l E s, CAMSHAFT ASSY

L2 R KN Bt ik
No. Code Description Quantity Remark
1 2105A-06003 VALVE PUSH ROD 6 2011-11_
10 |GBT5783-M8X25 BOLT 2 2011-11_

11 |GBT859-8 WASHER 2 2011-11_

2 100-06002 VALVE TAPPET 6 2011-11_

3 3-06001-1 CAMSHAFT 1 2011-11_

4 GBT1096-C8X22 FLAT KEY 1 2011-11_

5 100-06004 CAMSHAFT THRUST PLATE 1 2011-11_

6 100-06005-1 CAMSHAFT GEAR 1 2011-11_

7 100-06006 CAMSHAFT GEAR CIRCLIP 1 2011-11_

8 GBT859-14 WASHER 1 2011-11_

9 GBT5786-M14X1.5X40 BOLT 1 2011-11_

38



FT404-AK163E Il

2o Q0= W

[N B LBl I

BT, ETEE
Fig.T Qil Sump Accembliy

39



FT404-AK163EHI 4

SL3105BT141-0-7 10.7-yiic72 6 OIL SUMP ASSEMBLY

L2 R KN Bt ik
No. Code Description Quantity Remark
1 GBT5783-M8X20 BOLT 24 2011-11_
1 GBT5783-M8X20 BOLT 24 2011-11_
13 |100-07300-1 OIL DISCHARGING PLUG UNIT 1 2011-11_
14 13-07002 OIL SUMP GASKET 1 2011-11_
15 |FT-07004 OIL DISCHARGING PLUG WASHER 1 2011-11_
16 ]2-07200-1 OIL DIPSTICK PARTS 1 2011-11_
16 |2-07200-1 OIL DIPSTICK PARTS 1 2011-11_
17 |2T1-07101-1 OIL DIPSTICK SLEEVE 1 2011-11_
18  |S195G-01025 WASHER 1 2011-11_
19 |4FT-07008 OIL SUMP LOCATING BOLT 2 2011-11_
2 GBT859-8 WASHER 46 2011-11_
20 [3TY-09002 1 2011-11_
21 |100TY-09005 LOCATING BOLT 2 2011-11_
25 |GBT93-12 WASHER 16 2011-11_
26 |GBT97.1-12 WASHER 16 2011-11_
3 GBT848-8 WASHER 46 2011-11_
4 3TY-07005 OIL SUMP PLATE 1 2011-11_
5 3TY-07007 OIL SUMP PLATE GASKET 1 2011-11_
6 3FT-07001 OIL SUMP 1 2011-11_
7 GBT5782-M8X100 BOLT 2 2011-11_
8 GBT5783-M8X30 BOLT 13 2011-11_
9 3TY-09001 1 2011-11_

40



FT404-AK163E Il

41

s eRFTEA
Fig.8 Flywheael Housing Assembly



FT404-AK163EHI 4

SL3105BT141-0-8 10.8- k%7t FLYWHEEL COVER ASSEMBLY

L2 R KN Bt ik
No. Code Description Quantity Remark
1 2T1-08002 FLYWHEEL HOUSING GASKET 1 2011-11_
10 |GBT848-6 WASHER 2 2011-11_
10 |GBT848-6 WASHER 2 2011-11_

11 |GBT859-6 WASHER 2 2011-11_

12 |GBT67-M6X12 SLOTTED PAN HEAD SCREW 2 2011-11_
13 |100-08003-1 INSPECTION HOLE COVER PLATE 1 2011-11_
14 1100-02008 WASHER 1 2011-11_
15 |GBT5783-M8X16 BOLT 1 2011-11_

2 GBT5783-M12X35 BOLT 2 2011-11_

3 GBT93-12 WASHER 2 2011-11_

4 GBTR848-12 WASHER 2 2011-11_

5 GBTS5783-M10X30 BOLT 8 2011-11_

6 GBT93-10 WASHER 10 8 2011-11_

7 GBT97.1-10 WASHER 10 8 2011-11_

8 100TY-08001-1 Flywheel Housing 1 2011-11_

9 2T1-08004 PLUG 1 2011-11_

42



FT404-AK163E Il

ER14 15 8 17 1RHIU

43

[LiRRR § 1 i Ho W
Fig 9 Gyl indar Head Cover Accembly



FT404-AK163EHI 4

SL3105BT141-0-9 10.9-fHI 55 S CYLINDER HEAD COVER ASSEMBLY

L2 R KN Bt ik
No. Code Description Quantity Remark
1 3-11003 DECOMPRESSION SHAFT 1 2011-11_
10 |3-11002-2 CYLINDER COVER GASKET 1 2011-11_
11 |3-11200-1 CYLINDER COVER WELDMENT 1 2011-11_
12 1100-11012~1 COVER 1 2011-11_
13 1100-11005 WASHER 2 2011-11_
14 ]100-11004 DECOMPRESSION CONTROL PLATE 1 2011-11_
15 |100TY-11008 DECOMPRESSION ROCKER SLEEVE 1 2011-11_
16 |GBT5783-M12X35 BOLT 3 2011-11_
17 |100TY-11007 TORQUE SPRING 1 2011-11_
18 |100TY-11101 DECOMPRESSION CONNECTING SHAFT 1 2011-11_
18 |100TY-11101 DECOMPRESSION CONNECTING SHAFT 1 2011-11_
19 |GBT119.1-4m6X25 PIN 1 2011-11_
2 4-03207 PLUG 2 2011-11_
21 |100TY-11102 DECOMPRESSION ROCKER 1 2011-11_
22 |GBT859-12 WASHER 3 2011-11_
23 [GBT6171-M8X1 NUT 3 2011-11_
23 |GBT6171-M8Xl NUT 3 2011-11_
24 1100-11011 DECOMPRESSION ADJUSTING SCREW 3 2011-11_
25 |GBT894.1-14 SNAP RING 2 2011-11_
26 |GBT6171-M8X1 NUT 6 2011-11_
26 |GBT6171-M8X1 NUT 6 2011-11_
27 1100-03205 ADJUSTING SCREW 6 2011-11_
3 GBT894.1-18 RETAINER RING 2 2011-11_
4 |4FT-03201 RETAINER RING 6 2011-11_
5 100-03211-1 VALVE ROCKER 6 2011-11_

44



FT404-AK163E Il

ER14 15 8 17 1RHIU

45

[LiRRR § 1 i Ho W
Fig 9 Gyl indar Head Cover Accembly



FT404-AK163EHI 4

SL3105BT141-0-9 10.9-< 51355 Ml (48)

L2 R KN Bt ik
No. Code Description Quantity Remark
6  |4FT-03204 BRACKET-ROCKER ARM SHAFT 3 2011-11_
7  |4FT-03212 ROCKER BUSH 6 2011-11_
7 4FT-03212 ROCKER BUSH 6 2011-11_
8 4FT-03202 SPRING 2 2011-11_
9 3105B-03203 VALVE ROCKER SHAFT 1 2011-11_

46



FT404-AK163E$1 4

47

FTI0. 1 A00 SR R

5




FT404-AK163EHI 4

FT300.11A.001 11-Z 8 R A 11-AIR CLEANER ASSEMBLY

L2 R KN Bt ik
No. Code Description Quantity Remark
1 GBTS5783-M8 x 20—-A2L BOLT 8 2011-11_
2 GBT93-8-A0P WASHER 8 2011-11_
3 FT300.11A.102 BRACKET 2 2011-11_
4 FT300.11A.010 AIR FILTER ASSEMBLY 1 2011-11_
4.1 |FT300.11A.010-05 AIR FILTER ELEMENT 1 2011-11_
5 Q67676 Clip 2 2011-11_
6 FT300.11A.101 AIR INLET HOSE 1 2011-11_

48



FT404-AK163E$1 4

L AR EM

$
=
L

3

49



FT404-AK163EHI 4

FT400.13E.001 13- #1&R % 13-COOLING SYSTEM ASSEMBLY

L2 R KN ot ik
No. Code Description Quantity Remark
1 FT300.13.030 PULL ROD UNIT 2 2011-11_
10 |GBT5783-M10X25-A3L BOLT 4 2011-11_

11 |GBT93-10-A0P WASHER 4 2011-11_
12 |GBT5287-10-A0P WASHER 6 2011-11_

13 |FT650.13.112 RUBBER PAD BLOCK 4 2011-11_
14 |TB400.13A.1 RADIATOR BACKING BOARD WELDMENT 1 2011-11_
15 |GBT6178-M10-A3L NUT (PAGESI1) 2 2011-11_
16 |GBT91-2.5X28-A0P PIN 2 2011-11_

2 FT400.13.010 RADIATER ASSEMBLY 1 2011-11_

3 Q67657 B-TYPE WORM TRANSMISSION HOSE CLAMP 4 2011-11_

4 FT300.13.101 WATER INLET HOSE 1 2011-11_

5 FT300.13.102 WATER OUTLET HOSE 1 2011-11_

6 GBT96.1-8-A0P WASHER 6 2011-11_

7 GBT93-8-A0P WASHER 4 2011-11_

8 GBT6170-M8-A2L NUT 2 2011-11_

9 GBT5783-M8X30-A2L BOLT 4 2011-11_

50



FT404-AK163E Il

51

FT300,14,081 Pressure reducing mechanism assembly




FT404-AK163EHI 4

FT300.14.001 14-JHENME R, 14-DECOMPRESSOR MECHANISM

L2 R KN Bt ik
No. Code Description Quantity Remark

1 GBT91-3.2X18 PIN 2 2011-11_

2 FT300.14.106 DECOMPRESSION CONNECTING ROD 1 2011-11_

3 FT300.14.020 CONTROL HANDLE WELDMENT 1 2011-11_

4 FT300.14.103 SLEEVE 1 2011-11_

5 FT300.14.010 HANDLE HEAD ASSEMBLY 1 2011-11_

6 GBT97.1-6 WASHER 6 1 2011-11_

7 GBT93-6 WASHER 1 2011-11_

8 GBT6170-M6-Zn.D NUT 1 2011-11_

52



FT404-AK163E$1 4

53

FT400.20.001 Engine control mechanism assembly-1




FT404-AK163EHI 4

FT400.20.001-1 20.1-&shHLEEDPAE S -1 20.IENGINE CONTROL MECHANISM ASSEMLBY-1

L2 R KN Bt ik
No. Code Description Quantity Remark
1 GBT5780-M10X45-A3L BOLT 1 2011-11_
10 |GBT93-8-A0P WASHER 2 2011-11_
11 |GBT6172.1-M8-A2L NUT 2 2011-11_
12 |GBT6170-M8-A2L NUT 1 2011-11_
13 |GBT97.1-8-A0P WASHER 1 2011-11_
14 |FT650.20.114 HAND THROTTLE ROCKER 1 2011-11_
15 |FT650.20.133 LOCKING SCREW 1 2011-11_
16 |FT400.20.018 EXTINGUISH WIRE ASSEMBLY 1 2011-11_
2 GBT96-10-A0P WASHER 1 2011-11_
3 FT700.20.324 HAND THROTTLE COVER 1 2011-11_
4 FT700.20.019 HANDLE THROTTLE ASSEMBLY 1 2004-01_
4 |TA700.201-01 HANDLE THROTTLE ASSEMBLY 1 2010-06_
5 GBT68-M8X30-A2L SCREW 3 2011-11_
6 GBT5781-M6X16-A2L BOLT 3 2011-11_
7 GBT93-6-A0P SPRING WASHER 3 2011-11_
8 GBT818-M8X20-A2L SCREW 2 2011-11_
9 FT300.20.015 PULL WIRE BRACKET OF HAND THROTTLE 1 2004-01_
9 FT300.20.015 PULL WIRE BRACKET OF HAND THROTTLE 1 2004-01_
9 FT300.20.015a PULL WIRE BRACKET OF HAND THROTTLE 1 2010-02_

54



FT404-AK163E$1 4

55

FT400.20.001 Engine contrel mechanism assembly-2

1




FT404-AK163EHI 4

FT400.20.001-2 20.2- & hLEEHDHIAE S -2 20.2ENGINE CONTROL MECHANISM ASSEMLBY-2

L2 R KN ot ik
No. Code Description Quantity Remark
1 GBT879.1-5X20-A0P PIN 2

10 |GBT93-8-A0P WASHER 4 2011-11_

11 |FT300.20.011 FOOT THROTTLE ROCKER ARM WELDMENT 1 2011-11_
12 |FT650.20.014 FOOT THROTTLE WIRE ASSEMBLY 1 2011-11_
13 |GBT97.1-6-A0P WASHER 2 2011-11_
14 |GBT91-2X12-A0P PIN 3 2011-11_

15 |FT300.20.106 FOOT THROTTLE WIRE BRACKET 1 2011-11_
16 |GBT882-B5X20-A0P PIN

17 |FT400.20.102 PULL WIRE BRACKET 1 2011-11_

2 FT650.20.101 FOOT PEDAL 1 2011-11_

3 FT650.20.107 RUBBER RING 1 2011-11_

4 FT300.20.013 FOOT PEDAL ROCKER ARM WELDMENT 1 2011-11_

5 GBT6172.1-M8-A2L NUT 6 2011-11_

6 GBT5781-M8X45-A2L BOLT 1 2011-11_

7 FT650.20.104 TORSION SPRING 1 2011-11_

8 GBT818-M8X20-A2L SCREW 4 2011-11_

9 FT650.20.108 THROTTLE PEDESTAL 1 2011-11_

56



FT404-AK163E$1 4

57

FT400.21B.001 F-5 38 5B Rl




FT404-AK163EHI 4

FT400.21B.011 21-&E &4 8% 21-CLUTCH SUBASSEMBLY

L2 R KN Bt ik
No. Code Description Quantity Remark
1 FT400.21B.104 AUXILIARY CLUTCH PULL ROD 3 2011-11_
10 |FT400.21B.110 TOP ROD 3 2011-11_
11 |FT300.21B.109 PIN 3 2011-11_
12 |GBT91-3.2X16 PIN 10 2011-11_
14 |FT400.21B.107 MAIN CLUTCH RELEASE LEVER 3 2011-11_
15 |FT300.21B.111 LONG PIN 6 2011-11_
16 |FT400.21B.108 MAIN RELEASE LEVER SPRING 3 2011-11_
17 |FT400.21B.106 AUXILIARY CLUTCH RELEASE LEVER 3 2011-11_
18 |GBT6171-M8X1-Zn.D NUT 3 2011-11_
19 |FT300.21B.105 BALL NUT 3 2011-11_
19 |FT300.21B.105 BALL NUT 3 2011-11_
2 FT400.21B.015 AUXILIARY CLUTCH FRICTION PLATE ASSEMBLY 1 2011-11_
3 FT400.21B.102 AUXILIARY CLUTCH PRESSURE PLATE 1 2011-11_
4 FT400.21B.103 DISC SPRING 1 2011-11_
5 FT300.21B.114 MAIN CLUTCH ADJUSTING SCREW 3 2011-11_
6 GBT6171-M10X1-A3L NUT 3 2011-11_
7 FT400.21B.113 MAIN CLUTCH PRESSURE PLATE 1 2011-11_
8 FT400.21B.014 MAIN CLUTCH FRICTION PLATE ASSEMBLY 1 2011-11_
9 FT400.21B.112 CLUTCH COVER 1 2011-11_

58



FT404-AK163E Il

FTHELZ L BN Chutch assermbly-1

59



FT404-AK163EHI 4

FT400.21B.001-1 21.1-E&#F -1 CLUTCH ASSEMBLY-1

L2 R KN Bt ik
No. Code Description Quantity Remark
1 GBT276-6204-2RS BEARING 1 2011-11_
10 |TA800.212B-02 LOW CARBON STEEL WIRE 1 2011-11_
11 |FT300.21.012 CLUTCH PEDAL ASSEMBLY 1 2011-11_
12 |FT300.43.130 PEDAL RETURN SPRING 1 2011-11_
13 |GBT882-B10X28 PIN 2 2011-11_
14 |FT300.43.110 PULL ROD REAR FORK 1 2011-11_
15 |GBT97.1-10 WASHER 10 2 2011-11_
16 |GBT91-3.2X16 PIN 2 2011-11_
17 |GBT6170-M10-A3L NUT 2 2011-11_
18 |FT300.21.110 PULL ROD 1 2011-11_
19 |FT300.43.108 PULL ROD FRONT FORK 1 2011-11_
2 FT400.21B.011 21-CLUTCH SUBASSEMBLY 1 2011-11_
20 |FT300.21.013 CLUTCH RELEASE FORK SHAFT UNIT 1 2011-11_
3 GBT93-10 WASHER 10 6 2011-11_
4 GBT5783-M10X40-A3L BOLT 7 2011-11_
5 TA800.212-02 THRUST BEARING 1 2011-11_
6 FT400.21B.101 RELEASE BEARING SEAT 1 2011-11_
7 FT300.21.102 THRUST BEARING SEAT RETURN SPRING 2 2011-11_
8 FT300.21.103 RELEASE SHIFT FORK 1 2011-11_
9 FT300.21.113 THRUST SCREW 1 2011-11_

60



FT404-AK163E$1 4

FT400.21B.000 Clutch assembly-2

61



FT404-AK163EHI 4

FT400.21B.001-2 21.2-g &4 88 —2 CLUTCH ASSEMBLY-2

L2 R KN Bt ik
No. Code Description Quantity Remark
0 FT400.21B.011 21-CLUTCH SUBASSEMBLY 1 2011-11_
1 FT400.21B.104 AUXILIARY CLUTCH PULL ROD 3 2011-11_
10 |FT400.21B.110 TOP ROD 3 2011-11_
11 |FT300.21B.109 PIN 3 2011-11_
12 |GBT91-3.2X16 PIN 10 2011-11_
13 |GBT848-10 WASHER 12 2004-01_
14 |FT400.21B.107 MAIN CLUTCH RELEASE LEVER 3 2011-11_
15 |FT300.21B.111 LONG PIN 6 2011-11_
16 |FT400.21B.108 MAIN RELEASE LEVER SPRING 3 2011-11_
17 |FT400.21B.106 AUXILIARY CLUTCH RELEASE LEVER 3 2011-11_
18 |GBT6171-M8X1-Zn.D NUT 3 2011-11_
19 |FT300.21B.105 BALL NUT 3 2011-11_
19 |FT300.21B.105 BALL NUT 3 2011-11_
2 FT400.21B.015 AUXILIARY CLUTCH FRICTION PLATE ASSEMBLY 1 2011-11_
20 |FT300.21B.120 AUXILIARY RELEASE LEVER SPRING 3 2011-11_
3 FT400.21B.102 AUXILIARY CLUTCH PRESSURE PLATE 1 2011-11_
4 FT400.21B.103 DISC SPRING 1 2011-11_
5 FT300.21B.114 MAIN CLUTCH ADJUSTING SCREW 3 2011-11_
6 GBT6171-M10X1-A3L NUT 3 2004-01_
7 FT400.21B.113 MAIN CLUTCH PRESSURE PLATE 1 2011-11_
8 FT400.21B.014 MAIN CLUTCH FRICTION PLATE ASSEMBLY 1 2011-11_
9 FT400.21B.112 CLUTCH COVER 1 2011-11_

62



FT404-AK163E Il

63

FT300.22.001 Exhaust system assembly




FT404-AK163EHI 4

FT300.22.001 22-HER R BRL 22-EXHAUST SYSTEM ASSEMBLY

L2 R KN Bt ik
No. Code Description Quantity Remark
1 TB550.22A.1 MUFFLER ASSEMBLY 1 2011-11_
10 |GBT97.1-10-A0P WASHER 4 2004-01_

11 |GBT5783-M10X40-A3L BOLT 4 2011-11_
12 |SPL6177.1-M10-F3 NUT 4 2011-11_

2 FT300.22.030 SEAL GASKET UNIT 2 2011-11_

3 FT300.22.111A EXHAUST BENDING PIPE 1 2011-11_

4 FT300.22.112 GUARD NET 1 2011-11_

5 GBT97.1-8-A0P WASHER 4 2004-01_

6 GBT93-8-A0P WASHER 4 2011-11_

7 GBT5783-M8X20-A2L BOLT 4 2011-11_

8 GBT5783-M10X30-A3L BOLT 4 2011-11_

9 GBT93-10-A0P WASHER 4 2011-11_

64



FT404-AK163E$ 4/

FTAa04 21F. 001 0 S ah b Rk

65



FT404-AK163EHI 4

FT304.31F.001-1 31.1-#3kaN#F & —1 FRONT DRIVING AXLE ASSEMBLY-1

5 KN Bt ik

Code Description Quantity Remark
FT304.31F.011 FRONT DRIVING AXLE SUB-ASSEMBLY 1 2011-11_
GBT93-14-A0P SPRING WASHER 8 2011-11_
GBT93-14-A0P SPRING WASHER 8 2011-11_

66



FT404-AK163E$ 4/

67

FTI0A. 21F. 000 ke k-2




FT404-AK163EHI 4

FT304.31F.001-3 31.3-RiRaMr0 -3 FRONT DRIVE AXLE SUB-ASSEMBLY-3

L2 R KN Bt ik
No. Code Description Quantity Remark
0 FT304.31F.011 FRONT DRIVING AXLE SUB-ASSEMBLY 1 2011-11_
1 GBT3452.1-140X3.5G O RING 2 2011-11_
10 |FT304.31F.132 SPACER BUSH 1 2011-11_
10 |FT304.31F.132 SPACER BUSH 1 2011-11_
11 |FT304.31F.133 ADJUSTING SLEEVE 1 2011-11_
12 |GBT893.1-72 RETAINER RING 1 2011-11_
14 |FT304.31F.134 OIL SEAL CAGE 1 2011-11_
15 |GBT3452.1-34.5X3.55G O-SEAL RING 1 2011-11_
16 |FT304.31F.104 COPPER WASHER 1 2011-11_
17  |GBT810-M30X1.5 NUT 2 2011-11_
18 |GBT858-30 WASHER LOCK 1 2011-11_
19 |FT304.31F.138 CENTRAL TRANSMISSION BIG SPIRAL BEVEL GEAR 1 2011-11_
2 FT304.31F.191 LOCATING PLATE 1 2011-11_
20 |GBT276-6216 BEARING 2 2011-11_
21 |FT304.31F.137 DIFFERENTIAL RIGHT HOUSING 1 2011-11_
22 |GBT119-B8X20 PIN 2 2011-11_
22 |GBTI119-B8X20 PIN 2 2011-11_
23 |FT304.31F.139 2 2011-11_
24 |FT304.31F.144 HALF SHAFT GEAR 2 2011-11_
25 |FT304.31F.140 WASHER 2 2011-11_
26 |FT304.31F.143 PLANETARY GEAR 2 2011-11_
27 |FT304.31F.142 PIN 1 2011-11_
28 |FT304.31F.141 THRUST PIN 1 2011-11_
29 |FT304.31F.136 DIFFERENTIAL LEFT HOUSING 1 2011-11_
3 FT304.31F.129 MAIN REDUCER BOX HOUSING 1 2011-11_

68



FT404-AK163E$ 4/

69

FTI0A. 21F. 000 ke k-2




FT404-AK163EHI 4

FT304.31F.001-3 31.3-BiKsh#i4 s —3(4E)

L2 R KN Bt ik
No. Code Description Quantity Remark
30 |GBT93-10 WASHER 10 6 2011-11_
31 |GBT70-M10X70 SCREW 6 2011-11_

4 FT304.31F.106 WASHER 1 2011-11_

5 FT304.31F.105 SCREW PLUG 1 2011-11_

5 FT304.31F.105 SCREW PLUG 1 2011-11_

6 GBT119-B12X20 PIN 4 2011-11_

7 GBT3452.1-90X2.65G O-SEAL RING 1 2011-11_

8 FT304.31F.131 DRIVING SPIRAL BEVEL GEAR SHAFT 1 2011-11_

9 GBT297-32207 BEARING 2 2011-11_

70



FT404-AK163E$1 4

71

FT304, 31F. 001 FT 3 E -5

I i A
m ?\!E.KQ@ 4
L -
i gear o hovsing 3
2 AT (7
-




FT404-AK163EHI 4

FT304.31F.001-4 31.4-B[RHF0 -4 FRONT DRIVE AXLE SUB-ASSEMBLY -4

L2 R KN Bt ik
No. Code Description Quantity Remark
0 FT304.31F.011 FRONT DRIVING AXLE SUB-ASSEMBLY 1 2011-11_
10 |JBT7940.1-M10X1 STRAIGHT PRESSURE FILLING OIL CUP 1 2011-11_
11 |QYXF70-Z38” SCREW PLUG 1 2011-11_
12 |GBT1160.2-A10 DIPSTICK 1 2011-11_
13 |FT304.31F.121 HALF SHAFT HOUSING 1 2011-11_
14 |FT304.31F.126 GEAR 1 2011-11_
15 |GBT276-6309 BEARING 1 2011-11_
16 |FT304.31F.145 SPLINE SHAFT 1 2011-11_
17 |FT304.31F.127 SLEEVE 1 2011-11_
18 |FT304.31F.123 ADJUSTING WASHER 1 2011-11_
19 |FT304.31F.130 ADJUSTING WASHER 1 2011-11_
2 GBT93-12 WASHER 4 2011-11_
20 |FT304.31F.110 END SPLINE SHAFT 1 2011-11_
21 |FT304.31F FLOATING OIL SEAL 1
21 |65X4.8 O-RING 2
22 |FT304.31F.111 SLEEVE 1 2011-11_
23 |GBT301-8107 HANDSPIKE BALL BEARING 1 2011-11_
24 |FT304.31F.105 SCREW PLUG 2 2011-11_
24 |FT304.31F.105 SCREW PLUG 2 2011-11_
25 |FT304.31F.106 WASHER 2 2011-11_
26 |FT304.31F.146 RIGHT END HOUSING 1 2011-11_
27 |GBT6170-M16 NUT 1 2011-11_
29 |FT304.31F.112 END PINION 1 2011-11_
3 FT304.31F.124 CONNECTING COVER 1 2011-11_
30 |GBT276-6308 BEARING 1 2011-11_

72



FT404-AK163E$1 4

73

FT304, 31F. 001 FT 3 E -5

I i A
m ?\!E.KQ@ 4
L -
i gear o hovsing 3
2 AT (7
-




FT404-AK163EHI 4

FT304.31F.001-4 31.4—BiKshi4 b —4(4E)

L2 R KN Bt ik
No. Code Description Quantity Remark
31 |FT304.31F.113 ADJUSTING GASKET 2 2011-11_
32 |GBT893.1-90 RETAINER RING 1 2011-11_
33 |FT304.31F.022 SEAL CAP 1 2011-11_
34 |GBT893.1-102 SNAP RING 1 2011-11_
35 |GBT276-6210 BEARING 1 2011-11_
36 |FT304.31F.108 BIG END GEAR 1 2011-11_
37 |FT30431F.114 RETAINER RING 2 2011-11_
38 |GBT276-6310 BEARING 1 2011-11_
39 |GBT3452.1-236X5.3G O-SEAL RING 1 2011-11_
4 GBT9877.1-FB8010512 OIL SEAL 1 2011-11_
40 |FT304.31F.190 ADJUSTING GASKET 1 2011-11_
41 |FT304.31F.107 BIG END COVER 1 2011-11_
43 |GBT5783-M8X35 BOLT 8 2011-11_
44 |FT304.31F.117 FRONT DRIVING SHAFT 1 2011-11_
45 |FT304.31F.115 BOLT 6 2011-11_
46 |FT204.31F.205 WASHER 6 2011-11_
5 FT304.31F.125 OIL SEAL BUSH 1 2011-11_
6 GBT276-6013 BEARING 2 2011-11_
7 GBT893.1-100 SNAP RING 2 2011-11_
8 FT304.31F.188 WASHER 1 2011-11_
9 FT304.31F.122 GEAR 1 2011-11_

74



FT404-AK163E$ 4/

75

Fragd 207 o0l RS R4




FT404-AK163EHI 4

FT304.31F.001-5 31.5-IREMF 0B A—5 FRONT DRIVE AXLE SUB-ASSEMBLY-5

L2 R KN Bt ik
No. Code Description Quantity Remark
0 FT304.31F.011 FRONT DRIVING AXLE SUB-ASSEMBLY 1 2011-11_
1 FT304.31F.160 DUSTPROOF CAP 1 2011-11_
1.8 |FT304.31F.037 RIGHT OIL CYLINDER JOINT ASSEMBLY 1 2011-11_
1.9 |FT304.31F.036 LEFT CYLINDER JOINT ASSEMBLY 1 2011-11_
1.9 |FT304.31F.036 LEFT CYLINDER JOINT ASSEMBLY 1 2011-11_
10 |FT304.31F.027 DUSTPROOF LEATHER SLEEVE 1 2011-11_
11 |Q50MZ3040 PIPE HOOP 1 2011-11_
12 |FT304.31F.019 HYDRAULIC CYLINDER 1 2011-11_
13 |FT304.31F.026 DUSTPROOF POCKET 2 2011-11_
14 |FT304.31F.174 LEFT BALL PIN SEAT 1 2011-11_
14 |FT304.31F.032 STEERING BALL HEAD ASSY. LEFT 1 2011-11_
15 |FT304.31F.178 BALL PIN GASKET 2 2011-11_
16 |FT304.31F.177 BALL PIN 2 2011-11_
17 |FT304.31F.180 BALL PIN COVER 2 2011-11_
18 |FT304.31F.179 WASHER 2 2011-11_
19 |FT304.31F.183 ADJUSTING GASKET 2 2011-11_
2 JBT7940.1-M6X1 OIL CUP 1 2011-11_
2 JBT7940.1-M6X1 OIL CUP 1 2011-11_
20 |GBT893.1-37 SNAP RING 2 2011-11_
22 |FT304.31F.175 PULL ROD 1 2011-11_
23 |GBT6173-M20X1.5 NUT 1 2011-11_
24 |FT304.31F.033 STEERING BALL HEAD ASSY. RIGHT 1 2011-11_
24 |FT304.31F.176 RIGHT BALL PIN SEAT 1 2011-11_
3 FT304.31F.165 FIXING PIN 1 2011-11_
4 GBT893.1-35 RETAINER RING 1 2011-11_

76



FT404-AK163E$ 4/

77

Fragd 207 o0l RS R4




FT404-AK163EHI 4

FT304.31F.001-5 31.5-BiKsh#i4 b —5(4E)

L2 R KN Bt ik
No. Code Description Quantity Remark
5 GBT9163-GE20ES BEARING 1 2011-11_
6 FT304.31F.166 PISTON ROD RING 1 2011-11_
7 FT304.31F.167 SPACER BUSH 1 2011-11_
8 FT304.31F.168 HEXAGON SLOTTED NUT 3 2011-11_

78



FT404-AK163E$ 4/

79

Frae. 5iF, (0l WA Ead-6




FT404-AK163EHI 4

FT304.31F.001-6 31.6-BIIREHF -6 FRONT DRIVE AXLE SUB-ASSEMBLY-6

L2 R KN Bt ik
No. Code Description Quantity Remark
0 FT304.31F.011 FRONT DRIVING AXLE SUB-ASSEMBLY 1 2011-11_
10 |FT304.31F.147 SHAFT 1 2011-11_

11 |GBT3452.1-58X3.55G O-SEAL RING 1 2011-11_
13 |GBT93-8 WASHER 8 2 2011-11_
14 |GBT7940.2-45° M8X1 OIL CUP 2 2011-11_
16 |GBT93-12 WASHER 18 2011-11_
17 |GBT6170-M12 NUT 12 2011-11_
18  |GBT900-AM12X40-8.8-Zn.D STUD 12 2011-11_

2 GBT6170-M16 NUT 1 2011-11_
20 |GBT3452.1-45X3.55G O-SEAL RING 1 2011-11_
21 |FT304.31F.155 REAR SUPPORTING SHAFT SEAT 1 2011-11_

3 FT304.31F.025 SEAL GASKET 1 2011-11_

4 FT304.31F.149 FRONT SUPPORT SHAFT SEAT 1 2011-11_

5 FT304.31F.150 WASHER 1 2011-11_

6 FT304.31F.148 SLIDING BEARING 1 2011-11_

7 GBT7940.1-M8X1 OIL CUP 2 2011-11_

8 GBT3452.1-47.5X3.55G O-SEAL RING 1 2011-11_

9 FT304.31F.024 CONNECTING PIN 2 2011-11_

80



FT404-AK163E$1 4

FT404.32.001 Fore wheel assembly

81



FT404-AK163EHI 4

FT404.32.001 32-mi4g & 32-FRONT WHEEL ASSEMBLY

L2 R KN Bt ik
No. Code Description Quantity Remark
1 GBT2979-8.3-20-6PR OUTER TIRE 2 2011-11_
2 GBT2979-8.3-20 DRIVING WHEEL INNER TUBE 2 2003-11_
2 GBT2979-8.3-20 DRIVING WHEEL INNER TUBE 2 2003-11_
3 FT404.32.011b WHEEL RIM WELD 2 2003-11_
3 FT404.32.011b WHEEL RIM WELD 2 2003-11_

82



FT404-AK163E$1 4

83

Fragg34.00la Rear driving wheel assembly




FT404-AK163EHI 4

FT400.34.001a 34-)59Kah42 S 34-REAR DRIVE WHEEL ASSEMBLY

L2 R KN ot ik
No. Code Description Quantity Remark
1 GBT2979-12.4-28-8PR-R DRIVING WHEEL OUTER TUBE 2 2014-12_
2 GBT2979-12.4-28-R DRIVING WHEEL INNER TUBE 2 2014-12_
2 GBT2979-12.4-28-R DRIVING WHEEL INNER TUBE 2 2014-12_
3 FT400.34.011b RIM ASSEMBLY 2 2003-11_
3 FT400.34.011b RIM ASSEMBLY 2 2003-11_

84



FT404-AK163E$1 4

FT30.35A.001 Traction mechanism assembly

85



FT404-AK163EHI 4

FT300.35A.001 35-#5[HLL 35-TOWING MECHANISM ASSEMBLY

L2 R KN Bt ik
No. Code Description Quantity Remark
1 GBTS5783-M16 x 60—A3L BOLT 8 2010-11_

10 |FT300.35A.101 CONNECTING SWING ROD 1 2010-11_

11 |FT300.35A.131 PIN 2 2010-11_
12 |FT300.35A.103 CONNECTING PIN 1 2010-11_

2 FT300.35A.012 TRACTION FRAME 1 2004-01_

2 FT300.35A.012a TRACTION FRAME 1 2010-11_

3 GBT93-16-A0P SPRING WASHER 10 2012-02_

4 GBT6170-M16-A3L NUT M16-A3L 10 2010-11_

5 FT65.53.103 SPRING LOCK PIN 2 2010-11_

6 FT300.35A.104 THIMBLE 2 2010-11_

7 FT300.35A.102 UPPER PART U-HOOK 1 2010-11_

8 TB400.35.1-03 BOLT 2 2010-11_

9 FT300.35A.105 SWING PIN 1 2010-11_

86



FT404-AK163E$1 4

87

THI50.3T1 Transmission housing assembly




FT404-AK163EHI 4

TB550.371 37.1-Z#FEF A B 37.1-GEARBOX HOUSING ASSEMBLY

L2 R KN Bt ik
No. Code Description Quantity Remark
1 TB400.371E-01 GEAR BOX 1 2007-12_
1 FT300.37.101b GEAR BOX 1 2004-01_
1 FT300.37.101b GEAR BOX 1 2004-01_
10 |TB550.371-01 BOLT 3 2011-11_
11 |GBT6170-M12-A3L NUT 6 2011-11_
12 |GBT5782-M12X110-A2L BOLT 2 2004-01_
13 |GBT119.1-12m6X22-A0P PIN 1 2004-01_
14 |GBT5782-M12X100-A2L BOLT 3 2011-11_
15 |GBT5782-M12X70-A2L BOLT 2 2004-01_
16 |GBT5783-M12X35-A3L BOLT 4 2011-11_
16 |GBT5783-M12X35-A3L BOLT 4 2011-11_
2 GBT6171-M12X1.5-A3L NUT 10 2004-01_
3 GBT93-12-A0P SPRING WASHER 24 2011-11_
4 GBT899-AMI12-M12X1.5X35-8.8—A3L 8.8-A3L STUD 10 2011-11_
5 FT300.37.158 PEDAL SHAFT BUSH 2 2011-11_
6 JBT7940.1-M10X1 STRAIGHT PRESSURE FILLING OIL CUP 2 2011-11_
7 FT300.37.159 RELEASE FORK SHAFT BUSH 2 2011-11_
8 GBT91-6.3X40-A0P PIN 1 2011-11_
9 GBT119.1-12m6X30-A0P PIN 3 2011-11_
9 GBT119.1-12m6X30-A0P PIN 3 2011-11_

88



FT404-AK163E$1 4

89

TES50.371 Tranamission bousing assembly




FT404-AK163EHI 4

TB550.371.... 37128 #AERMAE R, 37.1TRANSMISSION HOUSING ASSEMBLY

L2 R KN Bt ik
No. Code Description Quantity Remark
0 |TB550.371 37.1-GEARBOX HOUSING ASSEMBLY 1 2011-11_

1 FT300.37.101b GEAR BOX 1 2011-11_

1 FT300.37.101b GEAR BOX 1 2011-11_
10 |TB550.371-01 BOLT 3 2011-11_

11 |GBT6170-M12-A3L NUT 6 2011-11_
13 |GBT119.1-12m6X22-A0P PIN 1 2011-11_
14 |GBT5782-M12X100-A2L BOLT 3 2011-11_
16 |GBT5783-M12X35-A3L BOLT 4 2011-11_

16 |GBT5783-M12X35-A3L BOLT 4 2011-11_

3 GBT93-12-A0P SPRING WASHER 24 2011-11_

4 GBT899-AMI12-M12X1.5X35-8.8—A3L 8.8—-A3L STUD 10 2011-11_

5 FT300.37.158 PEDAL SHAFT BUSH 2 2011-11_

6 JBT7940.1-M10X1 STRAIGHT PRESSURE FILLING OIL CUP 2 2011-11_

7 FT300.37.159 RELEASE FORK SHAFT BUSH 2 2011-11_

8 GBT91-6.3X40-A0P PIN 1 2011-11_

9 GBTI119.1-12m6X30-A0P PIN 3 2011-11_

9 GBT119.1-12m6X30-A0P PIN 3 2011-11_

90



FT404-AK163E Il

TE450.272BMuin fransmission pssembly-1

91



FT404-AK163EHI 4

TB450.372B-1. 37.2.1-FAF# G —1 MAIN TRANSMISSION ASSEMBLY-1

L2 R KN Bt ik
No. Code Description Quantity Remark
0 |TB450.372B MAIN GEARSHIFT ASSEMBLY 1 2011-11_
1 FT400.37B.201 AUXILIARY CLUTCH SHAFT 1 2011-11_
10 |TB550.372-18 I GEAR SPACER 1 2004-01_
10 |GBT894.1-40 WASHER 40 1 2011-11_
11 |FT300.37B.126 I DRIVING GEAR 1 2004-01_
11 |FT300.37B.126a I DRIVING GEAR 1 2008-08_
12 |FT300.37B.127a I-II GEAR SPACER 1 2007-04_
12 |TB550.372-19 I-1I GEAR SPACER 1 2004-01_
12 |FT300.37B.127 I-II GEAR SPACER 1 2004-01_
13 |FT300.37.128 I DRIVING GEAR 1 2011-11_
14 |FT300.37.130 III GEAR BUSH 1 2011-11_
15 |FT300.37.131a Il DRIVING GEAR 1 2011-11_
16 |FT300.37.132 M-IV ENGAGING GEAR SEAT 1 2011-11_
17 |FT300.37.134a M-IV SHIFT COLLAR 1 2011-11_
18 |GBT276-6007 BEARING 1 2011-11_
2 GBT5783-M8X25-A2L BOLT 4 2011-11_
20 |FT300.37.136 CONNECTING SLEEVE 1 2011-11_
21 |FT300.37E.137 PTO CONNECTING SHAFT 1 2011-11_
21 |FT300.37E.137 PTO CONNECTING SHAFT 1 2011-11_
22 |GBT895.2-24 SNAP RING 1 2011-11_
3 GBT93-8 WASHER 8 4 2011-11_
4 FT300.37B.124 SHAFT I BEARING COVER 1 2011-11_
5 FT300.37B.125 SHAFT I BEARING COVER PAPER GASKET 1 2011-11_
6 GBT9877.1-FB40X62X8D O RING 1 2011-11_
7 GBT276-6208 BEARING 1 2011-11_

92



FT404-AK163E Il

TE450.272BMuin fransmission pssembly-1

93



FT404-AK163EHI 4

TB450.372B—1. 37.2.1— =A% H 8 A~ 1(2E)

L2 R KN Bt ik
No. Code Description Quantity Remark
8 FT300.37B.021a SHAFT I UNIT 1 2008-08_
8 FT300.37B.021a SHAFT I UNIT 1 2008-08_
8 FT300.37B.021 SHAFT I UNIT 1 2004-01_
8.1 |FT300.37B.202 SHAFT 1 1 2011-11_
8.2 |FT300.37.170 SLEEVE 1 2011-11_
9 GBT3452.1-23.6X1.80G O-SEAL RING 2 2011-11_

94



FT404-AK163E Il

95

TRAS0.ITIH 0 L k-1




FT404-AK163EHI 4

TB450.372B-1 37.2.1-F4F# -1 MAIN TRANSMISSION ASSEMBLY-1

L2 R KN Bt ik
No. Code Description Quantity Remark
1 FT400.37B.201 AUXILIARY CLUTCH SHAFT 1 2011-11_
10 |GBT894.1-40 WASHER 40 1 2011-11_
10 |TB550.372-18 I GEAR SPACER 1 2004-01_
11 |FT300.37B.126 I DRIVING GEAR 1 2004-01_
11 |FT300.37B.126a I DRIVING GEAR 1 2008-08_
12 |FT300.37B.127a I-II GEAR SPACER 1 2007-04_
12 |FT300.37B.127 I-II GEAR SPACER 1 2004-01_
12 |TB550.372-19 I-1I GEAR SPACER 1 2004-01_
13 |FT300.37.128 I DRIVING GEAR 1 2011-11_
14 |FT300.37.130 III GEAR BUSH 1 2011-11_
15 |FT300.37.131a I DRIVING GEAR 1 2011-11_
16 |FT300.37.132 M-IV ENGAGING GEAR SEAT 1 2011-11_
17 |FT300.37.134a M-IV SHIFT COLLAR 1 2011-11_
18 |GBT276-6007 BEARING 1 2011-11_
19 |GBT893.1-21 SNAP RING 1 2011-11_
2 GBT5783-M8X25-A2L BOLT 4 2011-11_
20 |FT300.37.136 CONNECTING SLEEVE 1 2011-11_
21 |FT300.37E.137 PTO CONNECTING SHAFT 1 2011-11_
21 |FT300.37E.137 PTO CONNECTING SHAFT 1 2011-11_
22 |GBT895.2-24 SNAP RING 1 2011-11_
3 GBT93-8 WASHER 8 4 2011-11_
4 FT300.37B.124 SHAFT I BEARING COVER 1 2011-11_
5 FT300.37B.125 SHAFT I BEARING COVER PAPER GASKET 1 2011-11_
6 GBT9877.1-FB40X62X8D O RING 1 2011-11_
7 GBT276-6208 BEARING 1 2011-11_

96



FT404-AK163E Il

97

TRAS0.ITIH 0 L k-1




FT404-AK163EHI 4

TB450.372B-1 37.2.1-F 7453 2 gl —1(%%)

L2 R KN Bt ik
No. Code Description Quantity Remark
8 FT300.37B.021 SHAFT I UNIT 1 2004-01_
8 FT300.37B.021a SHAFT I UNIT 1 2008-08_
8 FT300.37B.021a SHAFT I UNIT 1 2008-08_
8.1 |FT300.37B.202 SHAFT 1 1 2004-01_
8.1 |FT300.37B.202a SHAFT 1 1 2008-08_
8.2 [FT300.37.170 SLEEVE 1 2011-11_
9 GBT3452.1-23.6X1.80G O-SEAL RING 2 2011-11_

98



FT404-AK163E Il

99

TH43,372BMuin framsmission assembly-2




FT404-AK163EHI 4

TB450.372B-2 37.2.2-FAF# B -2 MAIN TRANSMISSION ASSEMBLY-2

L2 R KN Bt ik
No. Code Description Quantity Remark
1 GBT5783-M8X25-A2L BOLT 4 2011-11_
10 |FT300.37.114 I-1I GEAR BUSH 2 2011-11_
11 |FT300.37.117a I DRIVEN GEAR 1 2011-06_
11 |FT300.37.117 I DRIVEN GEAR 1 2004-01_
12 |FT300.37.115a I-1I SHIFT COLLAR 1 2011-06_
12 |FT300.37.115 I-1I SHIFT COLLAR 1 2004-01_
13 |FT300.37.116 I-II ENGAGING TOOTH SEAT 1 2011-11_
14 |FT300.37.113 I DRIVEN GEAR 1 2004-01_
14 |FT300.37.113a I DRIVEN GEAR 1 2011-06_
15 |FT300.37.112 I DRIVEN GEAR 1 2011-11_
16 |FT300.37.110 II-IV GEAR SPACER 1 2011-11_
17 |FT300.37.108a IV DRIVEN GEAR 1 2011-11_
18 |GBT276-6208 BEARING 1 2011-11_
19 |FT300.37.109a SHAFT 1 1 2011-11_
2 GBT93-8 WASHER 8 4 2011-11_
20 [JBT7918-K20X26X20 NEEDLE AND CARRIER UNIT 1 2011-11_
3 FT300.37.120 SHAFT 1 BEARING COVER 1 2011-11_
4 FT300.37.119 SHAFT 1 BEARING COVER PAPER GASKET 1 2011-11_
5 GBT812-M24X1.5 ROUND NUT 1 2011-11_
6 GBT858-24 THRUST RING 1 2011-11_
7 GBT305-72-78.6 THRUST RING 1 2004-01_
8 GBT276-6306N BEARING 1 2011-11_
9 FT300.37.118 SHAFT 1 END RETAINER RING 1 2011-11_

100



FT404-AK163E Il

TH430.372BMain transmission asgembly-2

101



FT404-AK163EHI 4

TB450.372B-2. 37.2.2-FAF# S —2 MAIN TRANSMISSION ASSEMBLY -2

L2 R KN Bt ik
No. Code Description Quantity Remark
0 |TB450.372B MAIN GEARSHIFT ASSEMBLY 1 2011-11_
1 GBT5783-M8X25-A2L BOLT 4 2011-11_
10 |FT300.37.114 I-II GEAR BUSH 2 2011-11_
13 |FT300.37.116 I-1II ENGAGING TOOTH SEAT 1 2011-11_
14 |FT300.37.113 I DRIVEN GEAR 1 2004-01_
14 |FT300.37.113a I DRIVEN GEAR 1 2011-06_
15 |FT300.37.112 I DRIVEN GEAR 1 2011-11_
16 |FT300.37.110 II-IV GEAR SPACER 1 2011-11_
17 |FT300.37.108a IV DRIVEN GEAR 1 2011-11_
18  |GBT276-6208 BEARING 1 2011-11_
19 |FT300.37.109a SHAFT 1 1 2011-11_
2 GBT93-8 WASHER 8 4 2011-11_
20 |JBT7918-K20X26X20 NEEDLE AND CARRIER UNIT 1 2011-11_
3 FT300.37.120 SHAFT 1 BEARING COVER 1 2011-11_
4 FT300.37.119 SHAFT 1 BEARING COVER PAPER GASKET 1 2011-11_
5 GBT812-M24X1.5 ROUND NUT 1 2011-11_
6 GBT858-24 THRUST RING 1 2011-11_
8 GBT276-6306N BEARING 1 2011-11_
9 FT300.37.118 SHAFT 1 END RETAINER RING 1 2011-11_

102



FT404-AK163E Il

THIMA TIAuxiliary ranamission assembly

103



FT404-AK163EHI 4

TB300.373... 3738148 # A 37.3AUXILIARY TRANSMISSION ASSEMBLY

L2 R KN Bt ik
No. Code Description Quantity Remark
0 |TB300.373 AUXILIARY GEARSHIFT ASSEMBLY 1 2011-11_
1 FT300.37.013a AUXILIARY GEARSHIFT DRIVING GEAR SHAFT ASSEMBLY 1 2011-11_
1.1 |FT300.37.169a AUXILIARY GEARSHIFT DRIVING GEAR SHAFT 1 2011-11_
1.2 |FT300.37.170 SLEEVE 1 2011-11_
10 |FT300.37.106a REVERSE GEAR MESHING SEAT 1 2011-11_
11 |FT300.37.105 REVERSE DRIVEN GEAR 1 2011-11_
12 |FT300.37.111 SPACER BUSH 1 2011-11_
13 |QSFZB019-K35X43X34ZW NEEDLE BEARINGS 1 2011-11_
14 |FT450.37.103 AUXILIARY GEARSHIFT DRIVEN GEAR 1 2011-11_
15 |FT300.37.102b RETAINER RING 1 2011-11_
16 |FT300.37.107a AUXILIARY GEARSHIFT DRIVEN SHAFT 1 2011-11_
16 |FT300.37.107a AUXILIARY GEARSHIFT DRIVEN SHAFT 1 2011-11_
17 |GBT276-6307 BEARING 1 2011-11_
18 |FT300.37.014 REVERSE MIDDLE GEAR UNIT 1 2011-11_
18 |FT300.37.014 REVERSE MIDDLE GEAR UNIT 1 2011-11_
18.1 |FT300.37.172 REVERSE MIDDLE GEAR 1 2011-11_
18.2 |FT300.37.171 REVERSE GEAR BUSH 1 2011-11_
19 |FT300.37.141 REVERSE MIDDLE SHAFT 1 2011-11_
2 GBT276-6210 BEARING 1 2011-11_
20 |FT300.37.140 REVERSE SHAFT LIMITING BOARD 1 2011-11_
21 |GBTS5783-M10X20-A3L BOLT 1 2011-11_
22 1Q721-14 PLUG PIECE 1 2011-11_
3 GBT894.1-50 SNAP RING 1 2011-11_
4 GBT276-6308N BEARING 1 2011-11_
5 GBT894.1-40 WASHER 40 1 2011-11_

104



FT404-AK163E Il

THIMA TIAuxiliary ranamission assembly

105



FT404-AK163EHI 4

TB300.373... 37.351383 & mh(4%)

L2 R KN Bt ik
No. Code Description Quantity Remark
6 FT300.37.138 THRUST RING 1 2011-11_
7 FT300.37.139 AUXILIARY GEARSHIFT BEARING COVER 1 2011-11_
8 GBT93-10 WASHER 10 5 2011-11_
9 GBT5783-M10X30-A3L BOLT 4 2011-11_

106



FT404-AK163E$1 4

107

TEM0, 374G ear box contrel mechanium asembly- |




FT404-AK163EHI 4

TB300.374—1 37.4.1-2F HAGEHYN UM B —1 37.4TRANSMISSION CONTROL MECHANISM ASSEMBLY-1

L2 R KN Bt ik
No. Code Description Quantity Remark
1 GBT93-10 WASHER 10 8 2011-11_
10 |FT300.37.154 AUXILIARY GEARSHIFT DIAL HEAD 1 2011-11_
11 |FT300.37.146 REVERSE FORK 1 2011-11_
12 |FT300.37.151 MUTUAL PIN 1 2011-11_
13 |FT300.37.155 REVERSE FORK SHAFT 1 2011-11_
14 |FT300.37.153 REVERSE DIAL HEAD 1 2011-11_
15 |FT300.37.147 M-IV FORK 1 2011-11_
16 |FT300.37.150 M-IV FORK SHAFT 1 2011-11_
17 |FT300.37.152 I-II GEAR FORK HEAD 1 2011-11_
18 |FT300.37.149 I-1II GEAR FORK SHAFT 1 2011-11_
19 |FT300.37.148 I-1II GEAR FORK 1 2011-11_

2 GBT5783-M10X30-A3L BOLT 8 2011-11_

3 Q721-14 PLUG PIECE 1 2011-11_

4 GBT308-8-G100-B BALL 4 2011-11_

5 FT300.37.135 FORK SHAFT LOCATING SPRING 4 2011-11_

6 FT300.37.145 AUXILIARY GEARSHIFT FORK 1 2011-11_

7 GBT879.1-3X24 PIN 7 2011-11_

9 FT300.37.156 AUXILIARY GEARSHIFT FORK SHAFT 1 2011-11_

108



FT404-AK163E$1 4

109

THIM AT ear box contral mechanism assembly-1




FT404-AK163EHI 4

TB300.374-1... 37.4. 125 EAG YA E B —1 37.4TRANSMISSION CONTROL MECHANISM ASSEMBLY -1

L2 R KN Bt ik
No. Code Description Quantity Remark
0 |TB300.374 37.4~-GEARBOX CONTROL MECHANISM ASSEMBLY 1 2011-11_
1 GBT93-10 WASHER 10 8 2011-11_
10 |FT300.37.154 AUXILIARY GEARSHIFT DIAL HEAD 1 2011-11_
11 |FT300.37.146 REVERSE FORK 1 2011-11_
12 |FT300.37.151 MUTUAL PIN 1 2011-11_
13 |FT300.37.155 REVERSE FORK SHAFT 1 2011-11_
14 |FT300.37.153 REVERSE DIAL HEAD 1 2011-11_
15 |FT300.37.147 m-1v FORK 1 2011-11_
16 |FT300.37.150 M-IV FORK SHAFT 1 2011-11_
17 |FT300.37.152 I-1II GEAR FORK HEAD 1 2011-11_
18 |FT300.37.149 I-1II GEAR FORK SHAFT 1 2011-11_
19 |FT300.37.148 I-II GEAR FORK 1 2011-11_
2 GBT5783-M10X30-A3L BOLT 8 2011-11_
3 Q721-14 PLUG PIECE 1 2011-11_
4 GBT308-8-G100-B BALL 4 2011-11_
5 FT300.37.135 FORK SHAFT LOCATING SPRING 4 2011-11_
6 FT300.37.145 AUXILIARY GEARSHIFT FORK 1 2011-11_
7 GBT879.1-3X24 PIN 7 2011-11_
8 GBT879.1-5X24 PIN 7 2011-11_
9 FT300.37.156 AUXILIARY GEARSHIFT FORK SHAFT 1 2011-11_

110



FT404-AK163E$1 4

111

TH300.3740Gear box control mechanism assembly-2

1 1 r’:_;l
b :““JL/




FT404-AK163EHI 4

TB300.374-2... 37.4.2- 7 EAG YA B —2 37.4TRANSMISSION CONTROL MECHANISM ASSEMBLY -2

L2 R KN Bt ik
No. Code Description Quantity Remark
0 |TB300.374 37.4~-GEARBOX CONTROL MECHANISM ASSEMBLY 1 2011-11_
1 FT300.37.016 AUXILIARY GEARSHIFT CONTROL HANDLE ASSEMBLY 1 2011-11_
10 |TF1004.374-02 LOW CARBON STEEL WIRE 2 2011-11_
11 |FT300.37.180 GEARLEVER SEAT 2 2011-11_
12 |FT300.37.015 MAIN GEARSHIFT CONTROL HANDLE ASSEMBLY 1 2011-11_
13 |FT300.37.167a MAIN GEARLEVER 1 2011-11_
14 |FT300.37.163a GEARBOX UPPER COVER 1 2011-11_
15 |FT300.37.165 GEARLEVER SPRING 2 2011-11_
15 |FT300.37.165 GEARLEVER SPRING 2 2011-11_
16 |FT300.37.164 GEARLEVER SPRING RETAINER RING 2 2011-11_
17 |FT300.37.161 AUXILIARY GAR GUIDE PLATE 1 2011-11_
18 |GBT854-8 WASHER 4 2011-11_
19 |GBT5783-M8X16-A2L BOLT 4 2011-11_
2 GBT6172.1-M10-A2L NUT 2 2011-11_
20 |FT300.37.162 MAIN GEARSHIFT GUIDE PLATE 1 2011-11_
3 FT300.37.160a AUXILIARY GEARLEVER 1 2011-11_
4 FT300.37.166a GEARLEVER DUSTPROOF BONNET 2 2011-11_
5 GBT893.1-40 RETAINER RING 2 2011-11_
6 FT800A.37.305 NYLON SEAT 2 2011-11_
7 GBT5781-M8X20-A2L BOLT 8 2011-11_
7 GBT5781-M8X20-A2L BOLT 8 2011-11_
8 GBT93-8-A0P WASHER 8 2011-11_
9 FT800A.37.326 GEARLEVER LOCATING PIN 4 2011-11_

112



FT404-AK163E$1 4

113

TRID0.AT40Gear box comiro] mechaniam assembly-2




FT404-AK163EHI 4

TB300.374-2 37.4.2-7F #AGEEHYN UM E K —2 37.4TRANSMISSION CONTROL MECHANISM ASSEMBLY -2

L2 R KN Bt ik
No. Code Description Quantity Remark
1 FT300.37.016 AUXILIARY GEARSHIFT CONTROL HANDLE ASSEMBLY 1 2011-11_
10 |TF1004.374-02-SZ-1.4X250 LOW CARBON STEEL WIRE 2 2011-11_
11 |FT300.37.180 GEARLEVER SEAT 2 2011-11_
12 |FT300.37.015 MAIN GEARSHIFT CONTROL HANDLE ASSEMBLY 1 2011-11_
13 |FT300.37.167a MAIN GEARLEVER 1 2011-11_
14 |FT300.37.163a GEARBOX UPPER COVER 1 2011-11_
15 |FT300.37.165 GEARLEVER SPRING 2 2011-11_
15 |FT300.37.165 GEARLEVER SPRING 2 2011-11_
16 |FT300.37.164 GEARLEVER SPRING RETAINER RING 2 2011-11_
17 |FT300.37.161 AUXILIARY GAR GUIDE PLATE 1 2011-11_
18 |GBT854-8 WASHER 4 2011-11_
19 |GBT5783-M8 x 16-A2L BOLT 4 2011-11_
2 GBT6172.1-M10-A2L NUT 2 2011-11_
20 |FT300.37.162 MAIN GEARSHIFT GUIDE PLATE 1 2011-11_
3 FT300.37.160a AUXILIARY GEARLEVER 1 2011-11_
4 FT300.37.166a GEARLEVER DUSTPROOF BONNET 2 2011-11_
5 GBT893.1-40 RETAINER RING 2 2011-11_
6 FT800A.37.305 NYLON SEAT 2 2011-11_
7 GBT5781-M8X20-A2L BOLT 8 2011-11_
7 GBT5781-M8X20-A2L BOLT 8 2011-11_
8 GBT93-8-A0P WASHER 8 2011-11_
9 FT800A.37.326 GEARLEVER LOCATING PIN 4 2011-11_

114



FT404-AK163E$1 4

FT404. 380,001 Rear axbe assembly- |

115



FT404-AK163EHI 4

FT404.38G.001-1 38.1-J5#Hr S fi—1 38REAR AXLE ASSEMBLY-1

L2 R KN Bt ik
No. Code Description Quantity Remark
1 FT300.38.016a REFUELING AND AIRING PLUG ASSEMBLY 1 2011-11_
10 |FT65.38.026 Oil Plug assembly 1 2011-11_

10 |FT65.38.026 Oil Plug assembly 1 2011-11_

2 JBT982-36 COMBINED SEAL GASKET 1 2011-11_

3 GBT5783-M8X20-A2L BOLT 6 2011-11_

4 GBT93-8-A0P WASHER 6 2011-11_

5 FT300.38.124a UPPER COVER 1 2011-11_

6 GBT899-AM12-M12X1.25X150-8.8—A1L  |8.8—A3L STUD 24 2011-11_

7 GBT93-12-A0P SPRING WASHER 24 2011-11_

8 GBT6171-M12X1.25-A2L NUT 24 2004-01_

9 FT300.38E.011 REAR AXLE HOUSING ASSEMBLY 1 2011-11_
9.1 |GBTI119.1-12m6X28 PIN 2 2011-11_
9.2 |TB554.384-02 PIN 4 2011-11_
9.3 |FT300.38E.101 REAR AXLE HOUSING 1 2011-11_

116



FT404-AK163E$1 4

117

FTa04 3806001 Rear axle assembly-2




FT404-AK163EHI 4

FT404.38G.001-2 38.2-J5#i 8 —2 38REAR AXLE ASSEMBLY-2

L2 R KN Bt ik
No. Code Description Quantity Remark
1 FT304.38.115 SMALL TAPER GEAR SHAFT 1 2004-01_
10 |FT300.38.117 BEARING SEAT 1 2011-11_
11 |GBT93-10-A0P WASHER 16 2011-11_
12 |GBT5783-M10X30-A3L BOLT 4 2011-11_
13 |GBT812-M39X1.5 ROUND NUT 2 2011-11_
14 |GBT858-39 THRUST RING 1 2011-11_
15 |FT300.38.122a SHIFT COLLAR 1 2011-11_
16  |GBT879.1-6X50 PIN 1 2011-11_
16 |GBT879.1-6X50 PIN 1 2011-11_
17 |FT300.38.177 RIGHT DIFFERENTIAL BEARING SEAT 1 2011-11_
18 |FT300.38.151 ADJUSTING NUT 2 2011-11_
19 |FT300.38.142 LEFT DIFFERENTIAL BEARING SEAT 1 2011-11_
2 GBT283-2210E BEARING 1 2004-01_
20 |GBTS783-M10X25-A3L BOLT 12 2011-11_
21 |FT300.38.161 LOCK SHIM 2 2011-11_
22 [GBT93-8-A0P WASHER 4 2011-11_
23 | TB450.38]J-09 BOLT 4 2011-11_
3 GBT894.1-50 SNAP RING 1 2011-11_
4 GBTR894.1-48 RETAINER RING 1 2011-11_
5 FT404.38G.116 FRONT DRIVE OUTPUT GEAR 1 2011-11_
6 GBT297-32208 BEARING 2 2011-11_
7 FT300.38.118 TAPER GEAR SHAFT ADJUSTING GASKET 999 2011-11_
8 FT300.38.119 TAPER GEAR SHAFT ADJUSTING GASKET 999 2011-11_
9 FT300.38.120 TAPER GEAR SHAFT ADJUSTING GASKET 999 2011-11_

118



FT404-AK163E$1 4

119

FT204, 380001 Rear axle pssembly-3




FT404-AK163EHI 4

FT404.38G.001-3 38.3—J5#r 5 8—3 38REAR AXLE ASSEMBLY-3

L2 R KN Bt ik
No. Code Description Quantity Remark
0 FT300.38.012 DIFFERENTIAL ASSEMBLY 1 2011-11_
1 GBT297-2007113 BEARING 1 2011-11_
10 |FT300.38.183 SHORT PLANETARY GEAR SHAFT 2 2011-11_
11 |FT300.38.184 CENTRAL RING 1 2011-11_
12 |FT300.38.143 LEFT HALF SHAFT GEAR 1 2011-11_
13 |FT300.38.180 DIFFERENTIAL HOUSING 1 2011-11_
14 |FT300.38.141 BIG TAPER GEAR 1 2011-11_
15 |FT300.38.185 PLANET GEAR SHAFT THRUST BOLT 4 2011-11_
16 |FT300.38.019 DIFFERENTIAL LOCK ASSEMBLY 1 2011-11_
16 |FT300.38.019 DIFFERENTIAL LOCK ASSEMBLY 1 2011-11_
7 |GBT297-30211 BEARING 1 2011-11_
8 |FT300.38.186 FIXING BOLT 4 2011-11_
2 GBT6170-M12-A3L NUT 8 2011-11_
3 FT300.38.152 LOCKING WASHER 4 2011-11_
4 FT300.38.181 DIFFERENTIAL HOUSING 1 2011-11_
4 FT300.38.181 DIFFERENTIAL HOUSING 1 2011-11_
5 FT300.38.147 HALF SHAFT GEAR WASHER 2 2011-11_
6 FT300.38.144 RIGHT HALF SHAFT GEAR 1 2011-11_
7 FT300.38.148 PLANET GEAR WASHER 4 2011-11_
8 FT300.38.145 PLANETARY GEAR 4 2011-11_
8 FT300.38.145 PLANETARY GEAR 4 2011-11_
9 FT300.38.182 LONG PLANETARY GEAR SHAFT 1 2011-11_

120



FT404-AK163E$1 4

FT404 3806001 Rizar axle asscmbly-4

121



FT404-AK163EHI 4

FT404.38G.001-4 38.4-J5#f S —4 38REAR AXLE ASSEMBLY-4

L2 R KN Bt ik
No. Code Description Quantity Remark
1 FT300.38.190 DIFFERENTIAL LOCK DIAL BLOCK 1 2011-11_
10 |GBT879.1-6X35 PIN 1 2011-11_

11 |GBT879.2-3.5X35 PIN 1 2011-11_
12 |FT300.38.015 DIFFERENTIAL LOCK PEDAL WELDMENT 1 2011-11_
13 |Q722-20 PLUG PIECE 1 2011-11_

2 FT300.38.159a DIFFERENTIAL LOCK FORK 1 2011-11_

3 FT300.38.160 DIFFERENTIAL LOCK RETURN SPRING 1 2011-11_

4 FT300.38.158a DIFFERENTIAL LOCK FORK SHAFT 1 2011-11_

5 GBT3452.1-15.0X2.65G O-SEAL RING 1 2011-11_

6 GBT&879.2-3.5X40 PIN 1 2011-11_

7 GBT879.1-6X40 SPRING COLUMN PIN 1 2011-11_

8 GBT5781-M8X65-A2L BOLT 1 2011-11_

9 GBT6170-M8-A2L NUT 2 2011-11_

122



FT404-AK163E$1 4

FT300.3%.001 Final ransmission assembly- -1

123



FT404-AK163EHI 4

FT300.39.001-1 39.1-#Z4%8 8 ~1 39FINAL TRANSMISSION ASSEMBLY -1

L2 R KN Bt ik
No. Code Description Quantity Remark
1 FT300.39.109 NEEDLE OUTER SPACER RING 6 2011-11_
10 |FT300.39.110 DRIVING SHAFT LOCK PIECE 1 2011-11_
11 |FT300.39.112 DRIVING SHAFT LOCK BOLT 1 2011-11_
12 |FT300.39.111 RETAINER BLOCK 1 2011-11_
13 |FT300.39.104 PLANET CARRIER 1 2011-11_
14 |FT300.39.123 ADJUSTING WASHER 999 2011-11_
15 |FT300.39.122 ADJUSTING WASHER 999 2011-11_
16 |FT300.39.121 ADJUSTING WASHER 999 2011-11_
16 |FT300.39.121 ADJUSTING WASHER 999 2011-11_
17 |FT300.39.113 SPACER BUSH 1 2011-11_
18 |GBT276-6211 BEARING 1 2011-11_
19 |FT300.39.115 LEFT DRIVING SHAFT HOUSING 1 2011-11_
2 FT300.39.103 PLANET GEAR 3 2011-11_
20 |GBT276-6212 BALL BEARING 1 2011-11_
21 |GBT9877.1-FB70X95X10D O RING 2 2011-11_
22 |GBT3452.1-115X3.55G O-SEAL RING 1 2004-01_
23 |FT300.39.116 OIL SEAL CAGE 1 2011-11_
24 |GBT93-12-A0P WASHER 4 2011-11_
25 |GBT5783-M12X30-8.8—A3L BOLT 4
26 |FT300.39.136 REAR HUB BOLT (LEFT) 8 2011-11_
27 |FT300.39.118 DRIVING SHAFT 1 2011-11_
28 |FT300.39.137 WASHER 8 2011-11_
29 |GBT6176-M16X1.5-LH-10-A3L HEXAGON NUT, TYPE-2 8 2004-01_
3 GBT309-P5X23.8-G2 NEEDLE 132 2011-11_
4 FT300.39.105 NEEDLE INNER SPACER RING 3 2011-11_

124



FT404-AK163E$1 4

FT300.3%.001 Final ransmission assembly- -1

125



FT404-AK163EHI 4

FT300.39.001-1 39.1— %4455 i —1(4E)

L2 R KN Bt ik
No. Code Description Quantity Remark
5 GBT879.1-5X24 PIN 3 2011-11_
6 GBT879.1-8X24 PIN 3 2011-11_
7 FT300.39.106 PLANET GEAR SHAFT 3 2011-11_
8 FT300.39.107 GEAR RING 1 2011-11_
9 FT300.39.101 LEFT HALF SHAFT 1 2011-11_

126



FT404-AK163E$1 4

127

FT300 39,001 Final transmission assembly- -2




FT404-AK163EHI 4

FT300.39.001-2 39.2-#fZ4% 5 5 m—2 39FINAL TRANSMISSION ASSEMBLY -2

L2 R KN Bt ik
No. Code Description Quantity Remark
1 GBT6176-M16X1.5-LH-10-A3L HEXAGON NUT, TYPE-2 8 2011-11_
10 |GBT276-6212 BALL BEARING 1 2011-11_
11 |FT300.39.114 RIGHT DRIVING SHAFT HOUSING 1 2011-11_
12 |GBT276-6211 BEARING 1 2011-11_
13 |FT300.39.113 SPACER BUSH 1 2011-11_
14 |FT300.39.121 ADJUSTING WASHER 9999 2011-11_
14 |FT300.39.121 ADJUSTING WASHER 9999 2011-11_
15 |FT300.39.122 ADJUSTING WASHER 9999 2011-11_
16 |FT300.39.123 ADJUSTING WASHER 9999 2011-11_
17 |FT300.39.104 PLANET CARRIER 1 2011-11_
18  |FT300.39.111 RETAINER BLOCK 1 2011-11_
19 |FT300.39.112 DRIVING SHAFT LOCK BOLT 1 2011-11_
2 FT300.39.137 WASHER 8 2011-11_
20 |FT300.39.110 DRIVING SHAFT LOCK PIECE 1 2011-11_
21 |FT300.39.102 RIGHT HALF SHAFT 1 2011-11_
21 |FT300.39.102 RIGHT HALF SHAFT 1 2011-11_
22 |FT300.39.107 GEAR RING 1 2011-11_
23 |GBT879.1-5X24 PIN 3 2011-11_
24 |GBT879.1-8X24 PIN 3 2011-11_
25 |FT300.39.106 PLANET GEAR SHAFT 3 2011-11_
26 |FT300.39.109 NEEDLE OUTER SPACER RING 6 2011-11_
27 |FT300.39.103 PLANET GEAR 3 2011-11_
28 |GBT309-P5X23.8-G2 NEEDLE 132 2011-11_
29 [FT300.39.105 NEEDLE INNER SPACER RING 3 2011-11_
3 FT300.39.118 DRIVING SHAFT 1 2011-11_

128



FT404-AK163E$1 4

129

FT300 39,001 Final transmission assembly- -2




FT404-AK163EHI 4

FT300.39.001-2 39.2— % 4455 i il —2(4E)

L2 R KN Bt ik
No. Code Description Quantity Remark

4 FT300.39.135 REAR HUB BOLT 8 2011-11_

5 GBT5783-M12X30-8.8—A3L BOLT 4 2011-11_

6 GBT93-12-A0P WASHER 4 2011-11_

7 FT300.39.116 OIL SEAL CAGE 1 2011-11_

8 GBT3452.1-115X3.55G O-SEAL RING 1 2011-11_

9 GBT9877.1-FB70X95X 10D O RING 2 2011-11_

130



FT404-AK163E$1 4

FT404 40F 001 =il He B o] 5 k-1

"

131



FT404-AK163EHI 4

FT404.40F.001-1 40.1-4W /B MM u—~1 40FULL HYDRAULIC STEERING ASSEMBLY-1

L2 R KN Bt ik
No. Code Description Quantity Remark
1 FT400.40.016 STEERING WHEEL ASSEMBLY 1 2011-11_
10 |GBT93-10-A0P WASHER 2 2011-11_
11 |GBT97.1-10-A0P WASHER 2 2011-11_
12 |GBT6170-M10-A3L NUT 2 2011-11_
13 |FT404.40F.050 OIL TANK BRACKET WELDMENT 1 2004-01_
13 |FT404.40F.050a OIL TANK BRACKET WELDMENT 1 2009-11_
14 |FT354.40C.011 STEERING OIL TANK AND BREATH ASSEMBLY 1 2011-11_
15 |FT404.40C.104 OIL OUTLET HOSE 1 2011-11_
16 |FT404.40F.080 OIL PUMP INLET STEEL PIPE WELDMENT 1 2009-11_
16 |FT404.40C.011 OIL PUMP INLET STEEL PIPE WELDMENT 1 2004-01_
16 |FT404.40C.011 OIL PUMP INLET STEEL PIPE WELDMENT 1 2004-01_
17 |GBT5783-M8 x 35-A2L BOLT 4 2011-11_
18  |GBT93-8-A0P WASHER 6 2011-11_
19 |GBT3452.1-19.0X2.65G O-SEAL RING 1 2011-11_
2 FT354.40C.012 REDIRECTOR AND HOUSING ASSEMBLY 1 2011-11_
2.1 |FT354.40C.016a STEERING PIPE COLUMN ASSEMBLY 1 2011-11_
2.1 |FT354.40C.016a STEERING PIPE COLUMN ASSEMBLY 1 2011-11_
2.2 |GBT5783-M10X30-A3L BOLT 4
2.3 |GBT93-10-AOP WASHER 4 2011-11_
2.4 |FT354.40C.111 REDIRECTOR BRACKET 1 2011-11_
2.5 |FT354.40C.015 HYDRAULIC STEERING MECHANISM ASSEMBLY 1 2011-11_
2.5 |FT354.40C.015 HYDRAULIC STEERING MECHANISM ASSEMBLY 1 2011-11_
20 |FT404.40C.030 PERMANENT OVERFLOW PUMP 1 2011-11_
21 [JBT982-18 COMBINED SEAL GASKET 1 2011-11_
21 |JBT982-18 COMBINED SEAL GASKET 1 2011-11_

132



FT404-AK163E$1 4

FT404 40F 001 =il He B o] 5 k-1

"

133



FT404-AK163EHI 4

FT404.40F.001-1 40.1—4x¥ E 5% 1 s —1(4E)

L2 R KN Bt ik
No. Code Description Quantity Remark
22 |GBT5783-M8X30-A2L BOLT 2 2011-11_
23 |FT404.40E.020 OIL PUMP OUTLET STEEL PIPE WELDMENT 1 2011-11_
24 |FT300.58.102 CROSS SLIDE BLOCK 1 2011-11_
25 |FT404.40C.102 STRAIGHT THREAD JOINT BODY 1 2011-11_
26 | TB554.40C-03 STEERING ROD SLEEVE 1 2011-11_
26 | TB554.40C-03 STEERING ROD SLEEVE 1 2011-11_

3 FT354.40C.102 HOLLOW LONG BOLT 2 2011-11_

4 JBT982-20 COMBINED SEAL GASKET 6 2011-11_

5 FT354.40C.109 LONG CONNECTING PIPE 2 2011-11_

6 FT404.40F.070 OIL RETURN OUTLET PIPE WELDMENT 1 2009-11_

6 FT404.40C.021 OIL RETURN OUTLET PIPE WELDMENT 1 2004-01_

6 FT404.40C.021 OIL RETURN OUTLET PIPE WELDMENT 1 2004-01_

7 |Q67627 HOSE HOOP 27 4 2011-11_

8 FT354.40C.107 OIL RETURN HOSE 1 2011-11_

9 GBT5783-M10X25-A3L BOLT 2 2011-11_

134



FT404-AK163E$1 4

FT404 40F 001 =il Ha bt 7 5 -2

135



FT404-AK163EHI 4

FT404.40F.001-2 40.2—-4W B4 1 M a—2 40FULL HYDRAULIC STEERING ASSEMBLY-2

L2 R KN Bt ik
No. Code Description Quantity Remark
1 JBT982-20 COMBINED SEAL GASKET 6 2011-11_
10 |FT404.40F.010 RIGHT OIL STEEL PIPE ASSEMBLY 1 2004-01_
10 |FT404.40F.010 RIGHT OIL STEEL PIPE ASSEMBLY 1 2004-01_
10 |FT404.40F.010a RIGHT OIL STEEL PIPE ASSEMBLY 1 2009-11_
11 |GBT5783-M8X35-A2L BOLT 2
12 |TB454.40X-01 SINGLE HOLE PIPE CLAMP 4 2011-11_
13 |TB454.40X-03 LEFT OIL PIPE BRACKET 1 2011-11_
14 |GBT93-8-A0P WASHER 2 2011-11_
15 |GBT6170-M8-A2L NUT 2 2011-11_
16 | TB454.40X-02 RIGHT OIL PIPE BRACKET 1 2011-11_
17 |TB554.40A.3 HIGH PRESSURE OIL HOSE ASSEMBLY 1 2004-01_
17 | TB554.40A.3a HIGH PRESSURE OIL HOSE ASSEMBLY 1 2009-11_
18 |TB454.40X.3 HIGHT PRESSURE LEFT OIL STEEL PIPE UNIT 1 2011-11_
19 |FT650.40.112 HOLLOW BOLT 2 2011-11_
2 FT354.40C.108 SHORT CONNECTING PIPE 2 2011-11_
20 |JBT982-16 COMBINED SEAL GASKET 4 2011-11_
21 |TB454.40X.2a HIGHT PRESSURE LEFT OIL PIPE ASSEMBLY 1 2009-11_
21 |TB454.40X.2a HIGHT PRESSURE LEFT OIL PIPE ASSEMBLY 1 2009-11_
21 |TB454.40X.2 HIGHT PRESSURE LEFT OIL PIPE ASSEMBLY 1 2004-01_
21 |TB454.40X.2 HIGHT PRESSURE LEFT OIL PIPE ASSEMBLY 1 2004-01_
22 | TB454.40X.1 HIGHT PRESSURE RIGHT OIL PIPE ASSEMBLY 1 2004-01_
22 | TB454.40X.1a HIGHT PRESSURE RIGHT OIL PIPE ASSEMBLY 1 2009-11_
23 1Q67407200 PLASTIC FASTEN STRIP 1 2011-11_
3 FT354.40C.119 HOLLOW SHORT BOLT 2 2011-11_
4 FT404.40F.020 LEFT STEEL OIL PIPE ASSEMBLY 1 2004-01_

136



FT404-AK163E$1 4

FT404 40F 001 =il Ha bt 7 5 -2

137



FT404-AK163EHI 4

FT404.40F.001-2 40.2—4x ¥ [T 1) b il —2(4%)

L2 R KN Bt ik
No. Code Description Quantity Remark

4 FT404.40F.020a LEFT STEEL OIL PIPE ASSEMBLY 1 2009-11_

5 FT404.40F.111 OIL PIPE BRACKET 1 2011-11_

6 GBT6170-M6-A2L NUT 2 2011-11_

7 GBT93-6-A0P SPRING WASHER 2 2011-11_

8 FT304.40L.121 DOUBLE-HOLE PIPE CLIP 4 2011-11_

9 GBT5783-M6X25-A2L BOLT 2 2011-11_

9 GBT5783-M6X25-A2L BOLT 2 2011-11_

138



FT404-AK163E$1 4

139

FTE0041E001 =081 H Bk




FT404-AK163EHI 4

FT400.41E.001-1 41.1-3h )i S -1 POWER TAKE-OFF ASSEMBLY-1

L2 R KN Bt ik
No. Code Description Quantity Remark
1 GBT894.1-40 WASHER 40 2 2011-11_
10 |FT300.41.122 WASHER 1 2011-11_
11 |GBT276-6306 BEARING 1 2011-11_
12 |FT300.41C.118 OUTPUT SHAFT FRONT RETAINER RING 1 2011-11_
13 |FT300.41E.105 PTO DRIVEN SMALL GEAR 1 2011-11_
14 |JBT7918-K35X40X27 NEEDLE AND CARRIER UNIT 1 2011-11_
15 |FT300.41C.117 PTO MESHING SEAT 1 2011-11_
15 |FT300.41C.117 PTO MESHING SEAT 1 2011-11_
16 |FT300.41C.116 PTO SHIFT COLLAR 1 2011-11_
17 |FT400.41E.103 PTO DRIVEN BIG GEAR 1 2011-11_
19 |FT30041E.114 REAR RETAINER RING 1 2011-11_
2 GBT276-6208 BEARING 1 2011-11_
20 |FT300.41E.119 OUTPUT SHAFT HALF RETAINER RING 2 2011-11_
21 |GBT276-6309 BEARING 1 2011-11_
22 |FT30041E.113 OUTPUT SHAFT BEARING WASHER 1 2011-11_
23 [GBT9877.1-B50X72X8D O RING 1 2011-11_
24 |GBT9877.1-FB50X72X8D O RING 1 2011-11_
25 |FT300.41E.115 OIL SEAL RETAINER RING 1 2011-11_
26 |FT300.41E.101 REAR END COVER I 1 2011-11_
27 |GBT93-12-A0P WASHER 8 2011-11_
29 |GBTS781-M12X25-A3L BOLT 4 2011-11_
3 FT300.41E.120 PTO HIGH GEAR DRIVING GEAR 1 2011-11_
3 FT300.41E.120 PTO HIGH GEAR DRIVING GEAR 1 2011-11_
30 |FT300.41.131a SAFTY BONNET 1 2011-11_
4 FT300.41E.121 SPACER BUSH 1 2011-11_

140



FT404-AK163E$1 4

141

FTE0041E001 =081 H Bk




FT404-AK163EHI 4

FT400.41E.001-1 41.1-2f J7 % 4 s —1(2E)

L2 R KN Bt ik
No. Code Description Quantity Remark
5 FT400.41E.106 PTO LOW GEAR DRIVING GEAR 1 2011-11_
6 GBT276-6308N BEARING 1 2011-11_
7 GBT305-90-96.5 THRUST RING 1 2011-11_
8 GBT812-M25X1.5 ROUND NUT 1 2011-11_
9 GBT858-25 WASHER LOCK 1 2011-11_

142



FT404-AK163E$1 4

FT400.41 E001 2 375 0 8 -2

143



FT404-AK163EHI 4

FT400.41E.001-2 41.2-3) i S -2 POWER TAKE-OFF ASSEMBLY-2

L2 R KN Bt ik
No. Code Description Quantity Remark
1 FT300.41.015 PTO CONTROL HANDLE ASSEMBLY 1 2011-11_
10 |GBT93-12 WASHER 1 2011-11_
11 |TB550.413-02 BOLT 1 2011-11_
12 |GBT97.1-10-A0P WASHER 2 2011-11_
13 |GBT91-3.2X16-A0P PIN 2 2011-11_
14 |GBT6172.1-M12-A3L NUT 1 2011-11_
15 |GBT73-M12X20 SCREW 1 2011-11_
16 |FT704.42B.163 FORK SHAFT LOCATING SPRING 1 2011-11_
17 |GBT308-9.5-G200-b BALL 1 2011-11_
18 |FT300.41E.011 FINGER LEVER WELDMENT 1 2011-11_
19 |GBT3452.1-11.2X2.65G O-SEAL RING 2 2011-11_
2 GBT6170-M10-A3L NUT 3 2011-11_
20 |FT300.41E.109 LEVER SHAFT SLEEVE 1 2011-11_
21 |GBT93-8-AOP SPRING WASHER 2 2011-11_
22 |GBT5783-M8X20-A2L BOLT 2 2011-11_
23 |FT300.41.012 PTO GEARSHIFT LEVER WELDMENT 1 2011-11_
24 |GBT879.1-6X26 PIN 1 2011-11_
25 |GBT879.1-3.5X26 PIN 1 2011-11_
26 | TB550.413-01a PTO GEARSHIFT FORK 1 2011-11_
27 |FT300.41C.107a PTO FORK SHAFT 1 2011-11_
3 FT300.41.013 PTO CONTROL ROD ASSEMBLY 1 2011-11_
3.1 |FT300.41.014 PTO CONTROL ROD WELDMENT 1 2011-11_
3.2 |FT300.41.145 CONTROL ROD DAMPING PIPE 1 2011-11_
3.3 |FT300.41.127 SLEEVE 1 2011-11_
4 FT300.41.128 SPACER BUSH 1 2011-11_

144



FT404-AK163E$1 4

FT400.41 E001 2 375 0 8 -2

145



FT404-AK163EHI 4

FT400.41E.001-2 41.2-2f J7 % s —2(%%)

L2 R KN Bt ik
No. Code Description Quantity Remark
5 GBT882-B10X30 PIN 2 2011-11_
6 FT300.43.108 PULL ROD FRONT FORK 2 2011-11_
7 FT300.41E.112 CONTROL ROD 1 2011-11_
8 FT300.41.130 SHAFT SLEEVE 1 2011-11_
9 FT300.41.129 WASHER 1 2011-11_

146



FT404-AK163E Il

FTH0041E.001 &)t 4hE 8 ak-3

147



FT404-AK163EHI 4

FT400.41E.001-3 41.3-3f Jjfuth B -3 PTO ASSEMBLY-3

L2 R KN Bt ik
No. Code Description Quantity Remark
0 FT300.41E.104 PTO SHAFT 1 2011-11_
1 FT300.41E.104A PTO SHAFT 1 2011-11_
2 FT300.41E.102 PTO SHAFT COVER 1 2011-11_
3 GBT93-10 WASHER 10 4 2011-11_
4 GBT5783-10X25-A3L BOLT 4 2011-11_

148



FT404-AK163E$ 4/

TH334 421 Transber case houssng assembly

149



FT404-AK163EHI 4

FT304.42F.001-1 42.1-%r a8 —-1 TRANSFER CASE ASSEMBLY-1

L2 R KN Bt ik
No. Code Description Quantity Remark
0 |TB554.421 42.1-TRANSFER CASE HOUSING ASSEMBLY 1 2011-11_
1 TB554.421.1 TRANSFER CASE INSTALLATION ASSEMBLY 1 2011-11_
1.1 |FT304.42.117 BEARING COVER 1 2011-11_
1.1 |FT304.42.117 BEARING COVER 1 2011-11_
1.1 |FT304.42.102 IDLER SHAFT 1 2011-11_
1.11 |GBT93-8-AOP SPRING WASHER 8 2011-11_
1.12 |GBTS5783-M8X20-A2L BOLT 8 2011-11_
1.13 |GBT3452.1-17.0X1.80G O-SEAL RING 2 2011-11_
1.14 |TB554.421E.1.1 ROTARY SHAFT WELDMENT 1 2011-11_
1.15 |TB554.423B-02 ROTARY SHAFT SPACER BUSH 1 2011-11_
1.16 |TB554.421E.1-05 SIDE COVER 1 2011-11_
1.17 |GBT93-10-A0P WASHER 4 2011-11_
1.19 |TB554.421E.1-04 FORK SHAFT 1 2011-11_
1.2 |FT304.42F.103 PLATE;THRUST 2 2011-11_
1.2 |GBT879.1-6X30 PIN 1 2011-11_
1.21 |GBT879.1-3.5X30 PIN 1 2011-11_
1.22 |GBT308-10-G100-b BALL 1 2011-11_
1.23 |FT804.42.151 SPRING 1 2011-11_
1.24 |TB554.421E.1-06 RELEASE SHIFT FORK 1 2011-11_
1.25 |JBT982-18 COMBINED SEAL GASKET 2 2011-11_
1.25 |JBT982-18 COMBINED SEAL GASKET 2 2011-11_
1.26 |FT804.42.110 SCREW PLUG 2 2011-11_
1.27 |FT304.42F.105 TRANSFER CASE OUTPUT SHAFT 1 2011-11_
1.28 |FT304.42F.104 TRANSFER CASE DRIVEN GEAR 1 2011-11_
1.29 |GBT9877.1-FB30X52X7D O RING 1 2011-11_

150



FT404-AK163E$ 4/

TH334 421 Transber case houssng assembly

151



FT404-AK163EHI 4

FT304.42F.001-1 42.1-7r 8l B —1(£%)

L2 R KN Bt ik
No. Code Description Quantity Remark
1.3 |FT304.42F.106 BEARING SEAT 1 2011-11_
1.4 |FT304.42.126 NEEDLE INNER SPACER SLEEVE 1 2011-11_
1.5 |FT304.42F.125 TRANSFER CASE IDLER 1 2011-11_
1.6 |FT304.42F.101a TRANSFER CASE BODY 1 2011-11_
1.7 |FT304.42.112 THRUST SCREW 1 2011-11_
1.8 |GBT6173-M10X1-A2L NUT 1 2011-11_
1.9 |GBT276-6306 BEARING 2 2011-11_

2 GBT3452.1-132X3.55G O-SEAL RING 1 2011-11_

3 GBT93-10-A0P WASHER 4 2011-11_

4 GBT5783-M10X25-A3L BOLT 4 2011-11_

152



FT404-AK163E$1 4

153

THS554,421 Transfer case bowsing assenbly




FT404-AK163EHI 4

TB554.421 42.1-/3Ehfaseik A n 42.1-TRANSFER CASE HOUSING ASSEMBLY

L2 R KN Bt ik
No. Code Description Quantity Remark
1 TB554.421.1 TRANSFER CASE INSTALLATION ASSEMBLY 1 2011-11_
1.1 |FT304.42.102 IDLER SHAFT 1 2011-11_
1.1 |FT304.42.117 BEARING COVER 1 2011-11_
1.1 |FT304.42.117 BEARING COVER 1 2011-11_
1.11 |GBT93-8-A0P SPRING WASHER 8 2011-11_
1.12 |GBTS5783-M8X20-A2L BOLT 8 2011-11_
1.13 |GBT3452.1-17.0X1.80G O-SEAL RING 2 2011-11_
1.14 |TB554.421E.1.1 ROTARY SHAFT WELDMENT 1 2011-11_
1.15 |TB554.423B-02 ROTARY SHAFT SPACER BUSH 1 2011-11_
1.16 |TB554.421E.1-05 SIDE COVER 1 2011-11_
1.17 |GBT93-10-A0P WASHER 4 2011-11_
1.19 |TB554.421E.1-04 FORK SHAFT 1 2011-11_
1.2 |GBT879.1-6X30 PIN 1 2011-11_
1.2 |FT304.42F.103 PLATE;THRUST 2 2011-11_
1.21 |GBT879.1-3.5X30 PIN 1 2011-11_
1.22 |GBT308-10-G100-b BALL 1 2011-11_
1.23 |FT804.42.151 SPRING 1 2009-12_
1.23 |FT800.37.139 SPRING 1 2004-01_
1.24 |TB554.421E.1-06 RELEASE SHIFT FORK 1 2011-11_
1.25 |JBT982-18 COMBINED SEAL GASKET 2 2011-11_
1.25 |JBT982-18 COMBINED SEAL GASKET 2 2011-11_
1.26 |FT804.42.110 SCREW PLUG 2 2011-11_
1.27 |FT304.42F.105 TRANSFER CASE OUTPUT SHAFT 1 2011-11_
1.28 |FT304.42F.104 TRANSFER CASE DRIVEN GEAR 1 2011-11_
1.29 |GBT9877.1-FB30X52X7D O RING 1 2011-11_

154



FT404-AK163E$1 4

155

THS554,421 Transfer case bowsing assenbly




FT404-AK163EHI 4

TB554.421 42.1-4r ShAEAE R RS (4E)

L2 R KN Bt ik
No. Code Description Quantity Remark
1.3 |FT304.42F.106 BEARING SEAT 1 2011-11_
1.4 |FT304.42.126 NEEDLE INNER SPACER SLEEVE 1 2011-11_
1.5 |FT304.42F.125 TRANSFER CASE IDLER 1 2011-11_
1.6 |FT304.42F.101a TRANSFER CASE BODY 1 2011-11_
1.7 |FT304.42.112 THRUST SCREW 1 2011-11_
1.8 |GBT6173-M10X1-A2L NUT 1 2011-11_
1.9 |GBT276-6306 BEARING 2 2011-11_

2 GBT3452.1-132X3.55G O-SEAL RING 1 2011-11_

3 GBT93-10-A0P WASHER 4 2011-11_

4 GBT5783-M10X25-A3L BOLT 4 2011-11_

156



FT404-AK163E Il

TH334 422BTransfer case driven assambly

157



FT404-AK163EHI 4

TB354.422B 42.2-/rahi#ffE 8l 42.2-TRANSFER CASE TRANSMISSION ASSEMBLY

L2 R KN Bt ik
No. Code Description Quantity Remark
1 TB354.422B.1 TRANSFER CASE TRANSMISSION INSTALLATION ASSEMBLY 1 2011-11_
1.1 |FT304.42F.015 BONNET (1) WELDMENT 1 2011-11_
1.2 |GBT3452.1-34.5X3.55G O-SEAL RING 2 2011-11_
1.3 |GBT879.1-6X35 PIN 2 2011-11_
1.4 |FT304.42.107a SPLINE BUSH 2 2011-11_
1.5 |FT304.42F.128 TRANSMISSSION SHAFT 1 2011-11_
1.6 |FT304.42F.139 SNAP RING 2 2011-11_
1.7 |FT304.42F.110 GUARD SLEEVE (2) 1 2011-11_
1.8 |FT304.42F.016 BONNET (3) WELDMENT 1 2011-11_

2 GBT97.1-10 —AOP WASHER 4 2011-11_

3 GBT93-10-A0P WASHER 4 2011-11_

4 GBTS5783-M10X20-A3L BOLT 4 2011-11_

5 GBT5783-M8X16-A2L BOLT 1 2011-11_

6 GBT93-8-A0P WASHER 1 2011-11_

158



FT404-AK163E$ 4/

THES 42 Transfer cose comrol assembly

159



FT404-AK163EHI 4

FT304.42F.001-2 42.2-r a8 -2 TRANSFER CASE ASSEMBLY-2

L2 R KN Bt ik
No. Code Description Quantity Remark
0 |TB554.423C 42.3-TRANSFER CASE CONTROL ASSEMBLY 1 2011-11_

1 FT65.38.051 PULL/PRESS HANDLE 1 2011-11_
10 |TB554.423C-01 ROCKER 1 2011-11_

2 GBT6170-M10-A3L NUT 1 2011-11_

3 FT304.42D.137 SEAL RUBBER RING 1 2011-11_

4 FT304.42D.021 CONTROL ROD UNIT 1 2011-11_

5 GBT882-B10X30 PIN 1 2011-11_

6 GBT97.1-10-A0P WASHER 1 2011-11_

7 GBT91-3.2X16-A0P PIN 1 2011-11_

8 GBT879.1-5X32 PIN 1 2011-11_

9 GBT879.1-8X32 PIN 1 2011-11_

160



FT404-AK163E$ 4/

THINA2TH Transder care driven isenasy

161



FT404-AK163EHI 4

FT304.42F.001-3 42.3-7r 8458 -3 42TRANSFER CASE ASSEMBLY -3

L2 R KN Bt ik
No. Code Description Quantity Remark
0 |TB354.422B 42.2-TRANSFER CASE TRANSMISSION ASSEMBLY 1 2011-11_

1 TB354.422B.1 TRANSFER CASE TRANSMISSION INSTALLATION ASSEMBLY 1 2011-11_
1.1 |FT304.42F.015 BONNET (1) WELDMENT 1 2011-11_
1.2 |GBT3452.1-34.5X3.55G O-SEAL RING 2 2011-11_
1.3 |GBT879.1-6X35 PIN 2 2011-11_
1.5 |FT304.42F.128 TRANSMISSSION SHAFT 1 2011-11_
1.6 |FT304.42F.139 SNAP RING 2 2011-11_
1.7 |FT304.42F.110 GUARD SLEEVE (2) 1 2011-11_
1.8 |FT304.42F.016 BONNET (3) WELDMENT 1 2011-11_

2 GBT97.1-10-A0P WASHER 4 2011-11_

3 GBT93-10-A0P WASHER 4 2011-11_

4 GBTS5783-M10X20-A3L BOLT 4 2011-11_

5 GBT5783-M8X16-A2L BOLT 1 2011-11_

6 GBT93-8-A0P WASHER 1 2011-11_

162



FT404-AK163E$1 4

THI54.423C Transfer case control assembly

163



FT404-AK163EHI 4

TB554.423C 42.3-4>sh##\ i m 42.3-TRANSFER CASE CONTROL ASSEMBLY

L2 R KN Bt ik
No. Code Description Quantity Remark
1 FT65.38.051 PULL/PRESS HANDLE 1 2011-11_
10 |TB554.423C-01 ROCKER 1 2011-11_

2 GBT6170-M10-A3L NUT 1 2011-11_

3 TG1204.435.2 SEAL RUBBER RING 1 2004-01_

3 FT304.42D.137 SEAL RUBBER RING 1 2011-11_

4 FT304.42D.021 CONTROL ROD UNIT 1 2008-03_

4 |TB554.423B.3 CONTROL ROD UNIT 1 2010-02_

5 GBT882-B10X30 PIN 1 2011-11_

6 GBT97.1-10-A0P WASHER 1 2011-11_

7 GBT91-3.2X16-A0P PIN 1 2011-11_

8 GBT879.1-5X32 PIN 1 2011-11_

9 GBT879.1-8X32 PIN 1 2011-11_

164



FT404-AK163E Il

FT300.43.001 Brake asscmbly-1

165



FT404-AK163EHI 4

FT300.43.001-1 43.1-l8h#5 5 -1 43BRAKER ASSEMBLY-1

L2 R KN Bt ik
No. Code Description Quantity Remark
1 FT300.43.102 BOWL PLUG 6 2011-11_
10 |FT300.43.012 LEFT BRAKE HOUSING ASSEMBLY 1 2011-11_
10.1 |FT300.43.114 CRANK SHAFT BUSH 1 2011-11_
10.2 |FT300.43.121 LEFT BRAKE HOUSING 1 2011-11_

11 |FT300.43.106 SHIFTING BLOCK 1 2011-11_
12 |FT300.43.107 SPACER BUSH 1 2011-11_
13 |GBT3452.1-20.0X2.65 O.RING 1 2004-01_
14 |FT300.43.014 LEFT CRANK UNIT 1 2011-11_
15 |FT300.43.153 FINAL TRANSMISSION OIL DRAINING PORT WASHER 1 2011-11_
16 |FT300.43.154 SCREW PLUG 1 2011-11_

2 GBT308-18.000-G100~b BALL 6 2011-11_

3 FT300.43.103 LEFT BRAKE PRESSURE PLATE 1 2011-11_

4 FT300.43.011 BRAKE FRICTION PLATE ASSEMBLY 2 2011-11_

5 FT300.43.105 SPACER PLATE 1 2011-11_

6 FT300.43.101 O-RING 1 2011-11_

7 GBT894.1-18 RETAINER RING 1 2011-11_

8 FT300.43.109a WASHER 1 2011-11_

9 GBT3452.1-18.0X2.65G O-SEAL RING 1 2004-01_

166



FT404-AK163E Il

FT3.42,001 Brake assembly-2

167



FT404-AK163EHI 4

FT300.43.001-2 43.2-#l8h#% a8 -2 43BRAKER ASSEMBLY -2

L2 R KN Bt ik
No. Code Description Quantity Remark
1 FT300.43.022 RIGHT CRANK UNIT 1 2011-11_
10 |FT300.43.154 SCREW PLUG 1 2011-11_
11 |FT300.43.101 O-RING 1 2011-11_
12 |FT300.43.011 BRAKE FRICTION PLATE ASSEMBLY 2 2011-11_
13 |FT300.43.105 SPACER PLATE 1 2011-11_
14 |FT300.43.104 RIGHT BRAKE PLATEN 1 2011-11_
15 |GBT308-18.000-G100-b BALL 6 2011-11_
16 |FT300.43.102 BOWL PLUG 6 2011-11_
2 GBT3452.1-20.0X2.65 O.RING 1 2004-01_
3 FT300.43.107 SPACER BUSH 1 2011-11_
4 FT300.43.106 SHIFTING BLOCK 1 2011-11_
5 FT300.43.013 RIGHT BRAKE HOUSING ASSEMBLY 1 2011-11_
5.1 |FT300.43.122 RIGHT BRAKE HOUSING 1 2011-11_
5.2 |FT300.43.114 CRANK SHAFT BUSH 1 2011-11_
6 GBT3452.1-18.0X2.65G O-SEAL RING 1 2004-01_
7 FT300.43.109a WASHER 1 2011-11_
8 GBT894.1-18 RETAINER RING 1 2011-11_
9 FT300.43.153 FINAL TRANSMISSION OIL DRAINING PORT WASHER 1 2011-11_
9 JBT982-12 COMBINED SEAL GASKET 1 2013-04_

168



FT404-AK163E Il

FT3M.43.001Brake assembly-3

169



FT404-AK163EHI 4

FT300.43.001-3 43.3-#l8h#5 -3 43BRAKER ASSEMBLY -3

L2 R KN ot ik
No. Code Description Quantity Remark
1 FT300.43.130 PEDAL RETURN SPRING 2 2011-11_
10 |GBT91-3.2X16-A0P PIN 4 2011-11_
11 |FT300.43.108 PULL ROD FRONT FORK 2 2011-11_
12 |GBT6170-M10-A3L NUT 2 2011-11_
13 |FT300.43.120 PULL ROD 2 2011-11_
14 |FT300.43.110 PULL ROD REAR FORK 2 2011-11_
15 |FT300.43.020a PEDAL SHAFT UNIT 1 2006-12_
15 |FT300.43.020 PEDAL SHAFT UNIT 1 2004-01_
16 |GBT6173-M12X1.5-A3L NUT 2 2011-11_
17 |FT300.43.160 WASHER 2 2011-11_
18 |GBT955-14-A3L WASHER 1 2004-01_
19 |FT300.43.159 HAND BRAKE FRICTION DISC 2 2011-11_
2 FT300.43.015a LEFT BRAKE PEDAL UNIT 1 2006—-12_
2 FT300.43.015 LEFT BRAKE PEDAL UNIT 1 2004-01_
2 FT300.43.015a LEFT BRAKE PEDAL UNIT 1 2006-12_
20 |FT300.43.025a BRAKE LOCKING PLATE UNIT 1 2011-11_
21 |FT300.43.158 CONNECTING BOLT 1 2011-11_
3 GBT879.1-6X40 SPRING COLUMN PIN 1 2011-11_
4 GBT879.1-10X40 PIN 1 2011-11_
5 FT300.43.016 RIGHT BRAKE PEDAL UNIT 1 2011-11_
6 GBT894.1-25 RETAINER RING 1 2011-11_
7 GBT97.1-24-A0P WASHER 1 2011-11_
7 GBT97.1-24-A0P WASHER 1 2011-11_
8 GBT882-B10X28-A0P PIN 4 2011-11_
9 GBT97.1-10-A0P WASHER 4 2011-11_

170



FT404-AK163E$1 4

FTHMLA4E AN Sear mounting assembly

171



FT404-AK163EHI 4

FT300.44B.001 44-JEfyai2E ), 44SEAT INSTALLATION ASSEMBLY

L2 R KN Bt ik
No. Code Description Quantity Remark

1 FT300.44B.010 SEAT ASSEMBLY 1 2011-11_

2 GBT5783-M10 x 25-A3L BOLT 4 2011-11_

3 GBT93-10-A0P WASHER 4 2011-11_

4 GBT97.1-10-A0P WASHER 4 2011-11_

5 FT300.44B.011 SEAT COVER PLATE WELDMENT 1 2011-11_

6 GBT5783-M8 x 20-A2L BOLT 4 2011-11_

7 GBT93-8-A0P WASHER 4 2011-11_

8 GBT97.1-8-A0P WASHER 4 2011-11_

172



FT404-AK163E$1 4

173

FT400. 46040 Safiety frame assembly




FT404-AK163EHI 4

FT400.46.001 46—%4ZL50 0, 46-SAFETY FRAME ASSEMBLY

L2 R KN Bt ik
No. Code Description Quantity Remark
1 TB400.46C.3 SHADOW ASSEMBLY 1 2012-06_
1 FT300.46.012 SHADOW ASSEMBLY 1 2011-11_
1 TB400.46C.2 SHADOW ASSEMBLY 1 2011-05_
10 |GBT93-12-A0P SPRING WASHER 4 2011-11_
11 |GBT802-MI12-6 NUT 4 2004-01_
12 |GBT5783-M14X40-A3L BOLT 4 2011-11_
13 |GBT93-14-A0P SPRING WASHER 16 2011-11_
13 |GBT93-14-A0P SPRING WASHER 16 2011-11_
14 |FT400.46.350 U BOLT 4 2011-11_
15 |GBT6170-M14-A3L NUT 12 2011-11_
16 |GBT97.1-14-A0P WASHER 8 2011-11_
17 |GBTI12618-3X15 RIVET 4 2013-07_
2 GBT5783-M10X30-A3L BOLT 6 2011-11_
3 FT400.46.021 WASHER UNIT 6 2011-11_
4 FT300.46.106 SHADOW LOCKING PLATE 2 2011-11_
5 GBT93-10-A0P WASHER 6 2011-11_
6 GBT802-M10-6 NUT 6 2004-01_
7 GBT5782-M12X70-8.8—A2L BOLT 4 2004-01_
8 FT400.46.010 SUPPORT BEAM INSTALLATION ASSEMBLY 1 2011-11_
8.1 |FT400.46.011 UPPER BEAM WELDMENT 1 2011-11_
8.2 |FT400.46.013 LEFT SUPPORTING BEAM WELDMENT 1 2011-11_
8.3 |GBT5782-M16X90-A2L BOLT 6 2011-11_
8.4 |GBT95-16-A0P WASHER 6 2011-11_
8.5 |GBT93-16—-A0P SPRING WASHER 6 2011-11_
8.6 |GBT802-M16 NUT 6 2013-07_

174



FT404-AK163E$1 4

175

FT400. 46040 Safiety frame assembly




FT404-AK163EHI 4

FT400.46.001 46—% 448 5 A (%5)
L2 5 KN Bt ik
No. Code Description Quantity Remark
8.7 |FT400.46.014 RIGHT SUPPORTING BEAM WELDMENT 1 2011-11_
9 GBT95-12-A0P WASHER 4 2011-11_

176



FT404-AK163E$1 4

FT200,47C,002 Rear fender mounting assembly-1

177



FT404-AK163EHI 4

FT400.47C.002-1 47.1- 584 &M -1 47TREAR FENDER MOUNTING ASSEMBLY-1

L2 R KN Bt ik
No. Code Description Quantity Remark
1 FT300.47.361 CONTROL ROD DUSTPROOF COVER 1 2011-11_
10 |FT300.47.033 LEFT MUD GUARD WELDMENT ASSEMBLY 1 2011-11_
11 |FT300.47.362 ARMREST WASHER UNIT 2 2011-11_
12 |FT300.47.251 LEFT REAR TAIL LAMP SEAT 1 2011-11_
12 |FT300.47.251 LEFT REAR TAIL LAMP SEAT 1 2011-11_
13 |FT300.47.356 WASHER 10 2011-11_
14 |FT300.47.301 LEFT MUD GUARD OUTER PART 1 2011-11_
15 |FT300.47.037 LEFT FOOT PEDAL ASSEMBLY 1 2011-11_
16 |GBT97.1-12-A0P WASHER 2 2011-11_
17 |GBT93-12-A0P SPRING WASHER 2 2011-11_

2 FT300.47.310 U-SHAPED REAR PLATE 1 2011-11_

3 FT300.47.309 U-SHAPED FRONT PLATE 1 2011-11_

4 FT300.47.360 SEAL SLEEVE 1 2011-11_

5 GBT5783-M6X12-A2L BOLT 25 2011-11_

6 GBT93-6-A0P SPRING WASHER 25 2011-11_

7 GBT97.1-6-A0P WASHER 25 2011-11_

8 FT300.47.031 LEFT FLOOR WELDMENT ASSEMBLY 1 2011-11_

9 FT300.47.035 LEFT RAIL 1 2011-11_

178



FT404-AK163E$1 4

FT400.47.00 10 #L TR E -1

179



FT404-AK163EHI 4

FT400.47.001a—1 47.1-HLEZRE -1 47BONNET INSTALLATION ASSEMBLY-1

L2 R KN Bt ik
No. Code Description Quantity Remark
1 FT400.47.012 BONNET RIGHT PLATE ASSEMBLY 1 2011-11_
10 |GBT97.1-8-A0P WASHER 8 2011-11_

11 |GBT93-8-A0P WASHER 8 2011-11_
12 |GBT5783-M8X25-A2L BOLT 8 2011-11_

13 |FT300.47.011 BONNET MESH PLATE WELDMENT 1 2011-11_
14 |FT65.47.108 FRONT LOWER CUSHION RUBBER PIECE 1 2011-11_

15 |FT300.47.025 BONNET LOWER TAIL PLATE ASSEMBLY 1 2011-11_
16 |FT65.47.111 CUSHION PIN 4 2011-11_
17 |FT65.47.026a BONNET UPPER UNFIXED COVER HINGE UNIT 1 2011-11_

2 FT400.47.010 BONNET UPPER PLATE WELDMENT ASSEMBLY 1 2011-11_

3 FT300.47.110 BONNET REAR SEAL STRIP 1 2011-11_

4 GBT6170-M6-A2L NUT 20 2011-11_

5 GBT93-6-A0P SPRING WASHER 20 2011-11_

6 GBT97.1-6-A0P WASHER 20 2011-11_

7 FT65.48.097 HARNESS LOCKING CLAMP (2) 5 2011-11_

8 FT400.47.013 BONNET LEFT ASSEMBLY 1 2011-11_

9 GBT5783-M6x16—A2L BOLT 20 2011-11_

180



FT404-AK163E$1 4

FTa00,a70 02 Rear fender mounling assembiy-2

181



FT404-AK163EHI 4

FT400.47C.002-2 47.2- 534Sl & -2 47TREAR FENDER MOUNTING ASSEMBLY -2

L2 R KN Bt ik
No. Code Description Quantity Remark
1 FT300.47.302 RIGHT MUD GUARD OUTER PART 1 2011-11_
10 |GBT97.1-12-A0P WASHER 2 2011-11_
11 |GBT93-12-A0P SPRING WASHER 2 2011-11_
12 |GBT5783-M12X30-A3L BOLT 2 2011-11_
13 |FT300.47.038 RIGHT FOOT PEDAL ASSEMBLY 1 2011-11_
14 |FT300.47.055 BACKBOARD WELDMENT 1 2011-11_
15 |FT300.47C.054a SEAT PLATE ASSEMBLY 1 2011-11_
16 |FT300.47.032 RIGHT FLOOR WELDMENT ASSEMBLY 1 2011-11_
17 |GBT5783-M5X20-A2L BOLT 3 2011-11_
18 |GBT93-5-A0P WASHER 3 2011-11_
19 |GBT97.1-5-A0P WASHER 3 2011-11_
2 FT300.47.036 RIGHT HANDLE 1 2011-11_
20 |FT65.45.393 THROTTLE PEDAL SEAL SLEEVE 1 2011-11_
21 |FT65.45.394 THROTTLE PEDAL SEAL SLEEVE PRESSURE PLATE 1 2011-11_
3 FT300.47.362 ARMREST WASHER UNIT 2 2011-11_
4 FT300.47.252 RIGHT REAR TAIL LAMP SEAT 1 2011-11_
5 FT300.47.356 WASHER 10 2011-11_
6 GBT97.1-6-A0P WASHER 24 2011-11_
7 GBT93-6-A0P SPRING WASHER 24 2011-11_
8 GBT5783-M6X12-A2L BOLT 24 2011-11_
9 FT300.47.034 RIGHT MUD GUARD WELDMENT ASSEMBLY 1 2011-11_

182



FT404-AK163E$1 4

FT400.47.001a HLEERL AR

183



FT404-AK163EHI 4

FT400.47.001a-2 47.2-HLEZEER -2 47BONNET INSTALLATION ASSEMBLY-2

L2 R KN Bt ik
No. Code Description Quantity Remark
1 FT300.47.020 DASHBOARD ASSEMBLY 1 2011-11_
10 |GBT97.1-8-A0P WASHER 3 2011-11_

11 |GBT93-8-A0P WASHER 3 2011-11_
12 |GBT5783-M8X25-A2L BOLT 3 2011-11_

2 GBT818-M5X20-A2L SCREW 6 2011-11_

3 GBT93-5-A0P WASHER 6 2011-11_

4 GBT97.1-5-A0P WASHER 6 2011-11_

5 FT300.47.018 FRONT WALL ASSEMBLY 1 2011-11_

6 GBT91-3.2X20-A0P PIN 2 2011-11_

6 GBT91-3.2X20-A0P PIN 2 2011-11_

7 GBT882-12X45 PIN 2 2011-11_

8 FT400.47.558 BONNET PNEUMATIC SPRING (2) 2 2011-11_

9 FT400.47.028a CONNECTING PLATE WELDMENT 1 2011-11_

184



FT404-AK163E$1 4

FT30DA48D.3 fitT Ser do s B

185



FT404-AK163EHI 4

FT300.48D.3 43-HifT 4R %% B, 48-FRONT LAMP WIRE HARNESS MOUNTING ASSEMBLY

L2 R KN Bt ik
No. Code Description Quantity Remark
10 |GBT818-M4X12-A2L SCREW 2 2011-11_
11 |GBT93-4-A0P WASHER 2 2011-11_
12 |GBT97.1-4-A0P WASHER 2 2011-11_
13 |GBT818-M5X14-A2L SCREW 1 2011-11_
14 | TB400.483-01 HARNESS CLAMP 1 2011-11_
15 |GBT97.1-5-A0P WASHER 1 2011-11_
16 |GBT93-5-A0P WASHER 1 2011-11_
17 |GBT6170-M5-A2L NUT 1 2011-11_

2 FT400.48.023 FRONT LAMP HARNESS ASSEMBLY 1 2011-11_

2 FT65.48.097 HARNESS LOCKING CLAMP (2) 6 2011-11_

3 FT65.48.340 ELECTRIC HORN 1 2011-11_

4 FT300.48D.3.2 ELECTRIC HORN 1 2011-11_

4 FT300.48D.3.2 ELECTRIC HORN 1 2011-11_

5 TB400.483A.1 FRONT COMBINED LAMP ASSEMBLY 1 2011-11_

6 GBT6170-M6-A2L NUT 4 2011-11_

7 GBT93-6-A0P SPRING WASHER 4 2011-11_

8 GBT97.1-6-A0P WASHER 4 2011-11_

9 FT300.48.030 FRONT LAMP COMBINATION ASSEMBLY 1 2011-11_

186



FT404-AK163E$1 4

FTI0ARD.] A EhHLEE WS b

187



FT404-AK163EHI 4

FT300.48D.1 48—% il sidest sl 48— ENGINE HARNESS INSTALLATION ASSEMBLY

L2 R KN Bt ik
No. Code Description Quantity Remark
10 |FT400.48A.027 PREHEATING LINE 1 2011-11_
10 |FT400.48A.027 PREHEATING LINE 1 2011-11_
10 |FT300.48.027 PREHEATING LINE 1 1 2011-11_

2 FT300.48.202 FASTENING CLIP 2 2011-11_

2 FT300.48.202 FASTENING CLIP 2 2011-11_

2 FT300.48.072 WATER TEMPERATURE SENSOR 1 2011-11_

3 FT800.48L.107 SLEEVE 2 2011-11_

4 FT400.48.201 SLEEVE 1 2011-11_

5 FT400.48.025a ENGINE HARNESS ASSEMBLY 1 2011-11_

6 FT300.48.073a 0? L PRESSURE SENSOR 1 2011-11_

7 FT300.48.074 RPM SENSOR 1 2011-11_

188



FT404-AK163E$1 4

FTMMARCA T aideit A

189



FT404-AK163EHI 4

FT300.48C.4 48— 54T 4k 2e%: s il 48-REAR LAMP HARNESS INSTALLATION ASSEMBLY

L2 R KN Bt ik
No. Code Description Quantity Remark
10 |GBT818-M5X35-Al1L SCREW 3 2011-11_

11 |GBT97.1-5-A0P WASHER 3 2011-11_
12 |GBT93-5-A0P WASHER 3 2011-11_
13 |GBT6170-M5-A2L NUT 3 2011-11_

2 FT300.48.033 BRAKE LIGHT SWITCH 2 2011-11_

2 FT300.48C.212 BRAKE SWITCH INSTALLATION PLATE 1 2011-11_

2 FT300.48C.212 BRAKE SWITCH INSTALLATION PLATE 1 2011-11_

3 FT300.48.053a REAR LAMP 2 2011-11_

4 FT400.48A.024 REAR LAMP HARNESS ASSEMBLY 1 2011-11_

5 FT65.48.093 RUBBER RING (ONE) 2 2011-11_

6 FT65.48.094 RUBBER RING (2) 2 2011-11_

7 FT65.48.087 AIR PRESSURE ALARM 1 2011-11_

8 FT300.48.052a LIGHTS 2 2011-11_

9 FT65.48.080 REAR TRAILER SOCKET 1 2011-11_

190



FT404-AK163E$1 4

191

FT400.48.001 & i do i f el




FT404-AK163EHI 4

FT400.48.001 48-&F HiuhZz3E ik 48-BATTERY INSTALLATION ASSEMBLY

L2 R KN Bt ik
No. Code Description Quantity Remark
0 FT300.48.017 POWER WIRE ASSEMBLY 1 2011-11_

1 GBT6170-M8-A2L NUT 2 2011-11_
10 |FT65.48.095 HARNESS TIGHTEN CLIP (1) 1 2011-11_

11 |FT300.48.102 BATTERY SHOCK ABSORPTION MAT 1 2011-11_

2 GBT93-8-A0P WASHER 2 2011-11_

3 FT300.48.011a BATTERY FIXING BRACKET WELDMENT 1 2011-11_

4 FT300.48.101 BATTERY PULL ROD 2 2011-11_

5 FT300.48.016 SERIAL POWER LINE 1 2011-11_

6 FT450.48.010 BATTERY 2 2011-11_

7 FT65.48.091 BODY GROUNDING WIRE 1 2011-11_

8 FT65.48.092 THROUGH HARNESS WASHER 3 1 2011-11_

9 TB400.485A.1 POWER WIRE ASSEMBLY 1 2011-11_

192



FT404-AK163E$1 4

FT300.48C.2 2 el ot gl B il

193



FT404-AK163EHI 4

FT300.48C.2 48—F B4 224 Sl 48-BODY HARNESS INSTALLATION ASSEMBLY

L2 R KN Bt ik
No. Code Description Quantity Remark
10 |GBT818-M4X10-A2L SCREW 5 2011-11_
11 |GBT93-4-A0P WASHER 5 2011-11_
12 |FT300.48.071a OIL QUANTITY SENSOR 1 2011-11_
13 |FT300.48D.2.3 LEFT PADDLE SWITCH 1 2011-11_
14 |FT300.48D.2.4 RIGHT BUTTON SWITCH 1 2011-11_
2 |TB400.482A.2 CENTRAL ELECTRICAL BOX ASSEMBLY 1 2011-11_
2 GBT5783-M6x16—A2L BOLT 2 2011-11_
2.1 |DE2383.51.6-04 FUSE 1 2011-11_
2.1 |DE2383.51.6-05 FUSE 7 2011-11_
2.1 |DE2383.51.6-06 FUSE 1 2011-11_
2.2 |FT300.48D.2.2.1 VOLTAGE ADJUSTER 1 2011-11_
2.2 |FT300.48D.2.2.1 VOLTAGE ADJUSTER 1 2011-11_
2.3 |FT300.48D.2.2.2 PREHEATING RELAY 1 2011-11_
2.4 |FT300.48.512 MAIN POWER RELAY 1 2011-11_
2.5 |FT300.48.513 ELECTRIC FLASH 1 2011-11_
3 GBT97.1-6-A0P WASHER 2 2011-11_
4 GBT93-6-A0P SPRING WASHER 2 2011-11_
5 GBT6170-M6-A2L NUT 2 2011-11_
6 FT65.48.095 HARNESS TIGHTEN CLIP (1) 1 2011-11_
7 FT300.48.055 STARTING RELAY 1 2011-11_
8 FT300.48C.2.1 BODY HARNESS ASSEMBLY 1 2011-11_
9 FT300.48.064 IGNITION LOCK 1 2011-11_

194



FT404-AK163E$1 4

FTI0 ARG TREAT 5 e e e

195



FT404-AK163EHI 4

FT300.48D.6 48-THi/ T4k s Zz4E M 48—TOP LIGHT HARNESS INSTALLATION ASSEMBLY

L2 R KN Bt ik
No. Code Description Quantity Remark

2 FT300.48D.075 SCRAPER ASSEMBLY 1 2011-11_

2 FT300.48D.056 INNER TOP LIGHT ASSEMBLY 1 2011-11_

3 FT650.48.082 TOP LIGHT ASSEMBLY 2 2011-11_

4 GBT5783-M6x16—A2L BOLT 2 2011-11_

5 GBT97.1-6-A0P WASHER 2 2011-11_

6 GBT93-6-A0P SPRING WASHER 2 2011-11_

7 GBT6170-M6-A2L NUT 2 2011-11_

8 FT300.48D.027 TOP LIGHT HARNESS ASSEMBLY 1 2011-11_

9 FT300.48D.066 UPPER LAMP SWITCH 1 2011-11_

196



FT404-AK163E$1 4

FTIDN4R.061 S friE ek

197



FT404-AK163EHI 4

FT300.48.061-1 48.1-H &R E M ~1 INSTRUMENT COMBINATION ASSEMBLY-1

L2 R KN Bt ik
No. Code Description Quantity Remark
1 FT300.48.061 COMBINED INSTRUMENT ASSEMBLY 1 2011-11_
1 FT300.48.061a COMBINED INSTRUMENT ASSEMBLY 1 2011-11_

198



FT404-AK163E$1 4

FIMMARCE SR bl

199



FT404-AK163EHI 4

FT300.48C.2-2 48.2-Z B4R 4L S -2 BODY HARNESS INSTALLATION ASSEMBLY

L2 R KN Bt ik
No. Code Description Quantity Remark
0 FT300.48C.2 48-BODY HARNESS INSTALLATION ASSEMBLY 1 2011-11_
1 GBT5783-M6x16—A2L BOLT 2 2011-11_
10 |GBT818-M4X10-A2L SCREW 5 2011-11_
11 |GBT93-4-A0P WASHER 5 2011-11_
12 |FT300.48.071a OIL QUANTITY SENSOR 1 2011-11_
13 |FT300.48D.2.3 LEFT PADDLE SWITCH 1 2011-11_
14 |FT300.48D.2.4 RIGHT BUTTON SWITCH 1 2011-11_
2 | TB400.482A.2 CENTRAL ELECTRICAL BOX ASSEMBLY 1 2011-11_
2.1 |DE2383.51.6-05 FUSE 7 2011-11_
2.1 |DE2383.51.6-04 FUSE 1 2011-11_
2.1 |DE2383.51.6-06 FUSE 1 2011-11_
2.2 |FT300.48D.2.2.1 VOLTAGE ADJUSTER 1 2011-11_
2.2 |FT300.48D.2.2.1 VOLTAGE ADJUSTER 1 2011-11_
2.3 |FT300.48D.2.2.2 PREHEATING RELAY 1 2011-11_
2.4 |FT300.48.512 MAIN POWER RELAY 1 2011-11_
2.5 |FT300.48.513 ELECTRIC FLASH 1 2011-11_
3 GBT97.1-6-A0P WASHER 2 2011-11_
4 GBT93-6-A0P SPRING WASHER 2 2011-11_
5 GBT6170-M6-A2L NUT 2 2011-11_
6 FT65.48.095 HARNESS TIGHTEN CLIP (1) 1 2011-11_
7 FT300.48.055 STARTING RELAY 1 2011-11_
8 FT300.48C.2.1 BODY HARNESS ASSEMBLY 1 2011-11_
9 FT300.48.064 IGNITION LOCK 1 2011-11_

200



FT404-AK163E Il

201

FT300.48C.8 5T 2E RS QL

RN
\I} &
=
H “_,.:{H =
5




FT404-AK163EHI 4

FT300.48C.4-3 48.3- 54T &R %2 -3 REAR LAMP HARNESS INSTALLATION ASSEMBLY-3

L2 R KN Bt ik
No. Code Description Quantity Remark
0 FT300.48C.4 48-REAR LAMP HARNESS INSTALLATION ASSEMBLY 1 2011-11_

1 FT300.48C.212 BRAKE SWITCH INSTALLATION PLATE 1 2011-11_

1 FT300.48C.212 BRAKE SWITCH INSTALLATION PLATE 1 2011-11_
10 |GBT818-M5X35-AlL SCREW 3 2011-11_

11 |GBT97.1-5-A0P WASHER 3 2011-11_
12 |GBT93-5-A0P WASHER 3 2011-11_
13 |GBT6170-M5-A2L NUT 3 2011-11_

2 FT300.48.033 BRAKE LIGHT SWITCH 2 2011-11_

3 FT300.48.053a REAR LAMP 2 2011-11_

4 FT400.48A.024 REAR LAMP HARNESS ASSEMBLY 1 2011-11_

5 FT65.48.093 RUBBER RING (ONE) 2 2011-11_

6 FT65.48.094 RUBBER RING (2) 2 2011-11_

7 FT65.48.087 AIR PRESSURE ALARM 1 2011-11_

8 FT300.48.052a LIGHTS 2 2011-11_

9 FT65.48.080 REAR TRAILER SOCKET 1 2011-11_

202



FT404-AK163E$1 4

FTH0ARDE T8 3B R

203



FT404-AK163EHI 4

FT300.48D.3-5 48.3.5—-FiI £k sidedt -5 FRONT LAMP HARNESS INSTALLATION ASSEMBLY-5

L2 R KN Bt ik
No. Code Description Quantity Remark
0 FT300.48D.3 FRONT LAMP HARNESS INSTALLATION ASSEMBLY 1 2011-11_
0 FT300.48D.3 48-FRONT LAMP WIRE HARNESS MOUNTING ASSEMBLY 1 2011-11_
1 FT65.48.097 HARNESS LOCKING CLAMP (2) 6 2011-11_
10 |GBT818-M4X12-A2L SCREW 2 2011-11_
11 |GBT93-4-A0P WASHER 2 2011-11_
12 |GBT97.1-4-A0P WASHER 2 2011-11_
13 |GBT818-M5X14-A2L SCREW 1 2011-11_
14 | TB400.483-01 HARNESS CLAMP 1 2011-11_
15 |GBT97.1-5-A0P WASHER 1 2011-11_
16 |GBT93-5-A0P WASHER 1 2011-11_
17 |GBT6170-M5-A2L NUT 1 2011-11_
2 FT400.48.023 FRONT LAMP HARNESS ASSEMBLY 1 2011-11_
3 FT65.48.340 ELECTRIC HORN 1 2011-11_
4 FT300.48D.3.2 ELECTRIC HORN 1 2011-11_
4 FT300.48D.3.2 ELECTRIC HORN 1 2011-11_
5 TB400.483A.1 FRONT COMBINED LAMP ASSEMBLY 1 2011-11_
6 GBT6170-M6-A2L NUT 4 2011-11_
7 GBT93-6-A0P SPRING WASHER 4 2011-11_
8 GBT97.1-6-A0P WASHER 4 2011-11_
9 FT300.48.030 FRONT LAMP COMBINATION ASSEMBLY 1 2011-11_

204



FT404-AK163E$1 4

FTMMLARIL D S aharl el i 2oy Bk

205



FT404-AK163EHI 4

FT300.48D.1-4 48.4- % EhHlLZE o4 2E Bl —4 ENGINE HARNESS INSTALLATION ASSEMBLY-4

L2 R KN Bt ik
No. Code Description Quantity Remark
0 FT300.48D.1 48-ENGINE HARNESS INSTALLATION ASSEMBLY 1 2011-11_

1 FT300.48.202 FASTENING CLIP 2 2011-11_

1 FT300.48.202 FASTENING CLIP 2 2011-11_
10 |FT400.48A.027 PREHEATING LINE 1 2011-11_
10 |FT300.48.027 PREHEATING LINE 1 1 2011-11_
10 |FT400.48A.027 PREHEATING LINE 1 2011-11_

2 FT300.48.072 WATER TEMPERATURE SENSOR 1 2011-11_

3 FT800.48L.107 SLEEVE 2 2011-11_

4 FT400.48.201 SLEEVE 1 2011-11_

5 FT400.48.025a ENGINE HARNESS ASSEMBLY 1 2011-11_

6 FT300.48.073a 0? L PRESSURE SENSOR 1 2011-11_

7 FT300.48.074 RPM SENSOR 1 2011-11_

206



FT404-AK163E$1 4

FTHMARIG THEAT 6 5T o

207



FT404-AK163EHI 4

FT300.48D.6-6 48.6—Ti T4k siZ:4% S —6 UPPER LAMP HARNESS INSTALLATION ASSEMBLY-6

L2 R KN Bt ik
No. Code Description Quantity Remark

0 FT300.48D.6 48-TOP LIGHT HARNESS INSTALLATION ASSEMBLY 1 2011-11_

1 FT300.48D.075 SCRAPER ASSEMBLY 1 2011-11_

2 FT300.48D.056 INNER TOP LIGHT ASSEMBLY 1 2011-11_

3 FT650.48.082 TOP LIGHT ASSEMBLY 2 2011-11_

4 GBT5783-M6x16-A2L BOLT 2 2011-11_

5 GBT97.1-6-A0P WASHER 2 2011-11_

6 GBT93-6-A0P SPRING WASHER 2 2011-11_

7 GBT6170-M6-A2L NUT 2 2011-11_

8 FT300.48D.027 TOP LIGHT HARNESS ASSEMBLY 1 2011-11_

9 FT300.48D.066 UPPER LAMP SWITCH 1 2011-11_

208



FT404-AK163E$1 4

FT30M3. 45000 Tool box assembly

209



FT404-AK163EHI 4

FT300.49.001 49-T HAHL K 49-TOOL BOX ASSEMBLY

L2 R KN Bt ik
No. Code Description Quantity Remark
1 GBT5783-M12X25-A3L BOLT 2 2011-11_

1 FT65.49.101 HANDLE SEAT 2 2003-11_
10 |FT300.49.012 TOOL BOX WELDMENT ASSEMBLY 1 2003-11_

2 GBT 867-4X8 RIVET 2 2003-11_

3 FT65.49.115 HANDLE 1 2003-11_

4 FT65.49.102 CROSS PIN 1 2003-11_

5 GBT5783-M12X35-A3L BOLT 2 2003-11_

5 GBT5783-M12X35-A3L BOLT 2 2003-11_

6 FT65.49.103 FIXING SUPPORT PLATE 1 2003-11_

7 GBT97.1-12-A0P WASHER 2 2003-11_

8 GBT93-12-A0P SPRING WASHER 2 2003-11_

9 GBT6170-M12-A3L NUT 2 2003-11_

210



FT404-AK163E$1 4

211

FT400 30800106l tank and bracker assembly




FT404-AK163EHI 4

FT400.50B.001 50—yi455 32 48

L2 R KN Bt ik
No. Code Description Quantity Remark
1 TA650.502.3 OIL TANK COVER ASSEMBLY 1 2011-11_
10 |FT300.50.110 FRONT RUBBER WASHER 2 2011-11_
11 |FT300.50B.020 OIL TANK BRACKET ASSEMBLY 1 2011-11_
11.1 |GBT6170-M10 NUT M10 1 2011-11_
11.1 |GBT6170-M10-Zn.D NUT 1 2011-11_
11.2 |FT300.50.125 OIL TANK SUPPORT FRAME 2 2011-11_
11.3 |FT300.50B.124 OIL TANK GASKET PLATE 1 2011-11_
11.3 |FT300.50B.124 OIL TANK GASKET PLATE 1 2011-11_
11.4 |GBT93-8 WASHER 8 6 2011-11_
11.5 |GBT6170-M8-Zn.D NUT 6 2011-11_
11.6 |FT300.50.126 CONNECTING PLATE 2 2011-11_
11.7 |FT300.50.123 U-BRACKET 1 2011-11_
11.8 |GBT5783-M10 x 20 BOLT 4 2011-11_
11.9 |GBT93-10 WASHER 10 4 2011-11_
12 |GBT6170-M10-A3L NUT 8 2011-11_
13 |FT404.50.114 MAIN OIL TANK BELT RUBBER WASHER 2 2011-11_
14 |FT300.50.014 OIL TANK BAND ASSEMBLY 2 2011-11_
15 |GBT97.1-10-A0P WASHER 2 2011-11_
16 |FT300.50B.016 U-PLATE WELDMENT 1 2011-11_
17 |GBT93-10-A0P WASHER 1 2011-11_
18  |GBT5783-M10X20-A3L BOLT 1 2011-11_
19 |FT300.50.112 RUBBER PAD BLOCK 2 2011-11_
2 FT300.50.015 FILTER MESH ASSEMBLY 1 2011-11_
3 FT400.50.011a OIL TANK WELDMENT ASSEMBLY 1 2011-11_
4 JBT982-16 COMBINED SEAL GASKET 1 2011-11_

212



FT404-AK163E$1 4

213

FT400 30800106l tank and bracker assembly




FT404-AK163EHI 4

FT400.50B.001 50—7{148 5 3 20 5 (£%)

L2 R KN Bt ik
No. Code Description Quantity Remark

5 FT65.50.226 OIL DISCHARGING SCREW PLUG 1 2011-11_

6 FT65.50.033 SEDIMENT CUP ASSEMBLY 1 2011-11_

6 FT65.50.033 SEDIMENT CUP ASSEMBLY 1 2011-11_

7 JBT982-14 COMBINED SEAL GASKET 2 2011-11_

7 JBT982-14 COMBINED SEAL GASKET 2 2011-11_

8 FT65.50.106 HOLLOW BOLT 1 2011-11_

9 FT300.50.111 REAR RUBBER CUSHION 2 2011-11_

214



FT404-AK163E$1 4

FTao0. 658, 001 780

L

215



FT404-AK163EHI 4

FT300.55B.001-1 55.1-$&F-#5 5 —1 LIFTER ASSEMBLY-1

L2 R KN Bt ik
No. Code Description Quantity Remark
0 FT300.55B.010 LIFTER ASSEMBLY 1 2011-11_

0 |TB-B02223 TOOL KIT 1 2014-01_

1 FT65.57.014 ADJUSTING HANDLE HEAD ASSEMBLY 2 2011-11_

2 GBT818-5X16 SCREW 4 2011-11_

3 GBT93-5 WASHER 4 2011-11_

4 GBT97.1-5 WASHER 4 2011-11_

6 FT300.55B.132 LOCATING NUT 2 2011-11_

7 FT300.55B.133 LOCATING BENDING PLATE 2 2011-11_

8 FT300.55B.134 POSITION ADJUSTING POSITION MARK 1 2011-11_

9 FT300.55B.135 FORCE ADJUSTING POSITION MARK 1 2011-11_

216



FT404-AK163E$1 4

217



FT404-AK163EHI 4

FT300.55B.001-2 55.2-$¢F-#7—2 LIFTER ASSEMBLY-2

L2 R KN Bt ik
No. Code Description Quantity Remark
1 FT500B.55.101A LIFTER HOUSING 1 2011-11_
11 |FT500B.55.118 LOCK SHIM 1 2011-11_
14 |TS300B.55.110 SPRING HOOK 1 2011-11_
16 |FT500B.55.197 PLUG 2 2011-11_
17 |FT500B.55.102 OIL INLET CONNECTING PLATE PAPER GASKET 1 2011-11_
19 |FT500B.55.103 OIL INLET PIPE 1 2011-11_
2 YT300A.55.116 LOW SPEED CONTROL LEVER 1 2011-11_
20 |FT500B.55.108A OIL INLET CONNECTING PLATE 1 2011-11_
23 [FT500B.55.115A LIFTING SHAFT SLEEVE B 2 2011-11_
24 |FT500A.55.020 LIFTING ARM ASSEMBLY 2 2011-11_
25 |FT500B.55.127 LIFTING ARM PRESSURE PLATE 2 2011-11_
28 [300.55.134 SAFTY VALVE BODY OF CYLINDER 1 2011-11_
29  1300.55.133 SAFTY VALVE SPRING OF OIL CYLINDER 1 2011-11_
30 1300.55.131-132 ADJUSTING WASHER 999 2011-11_
31 1300.55.130 PLUG 1 2011-11_
34 [25.55.146L PUSH ROD SLEEVE 1 2011-11_
35 ]25.55.145L FORCE ADJUSTING SEAL SLEEVE 1 2011-11_
38 125.55.158 SPRING ROD 1 2011-11_
39 125.55.159 SPRING SEAT 1 2011-11_
4 E300.55.140A SPEED DROP VALVE HAND WHEEL 1 2011-11_
4 |E300.55.140A SPEED DROP VALVE HAND WHEEL 1 2011-11_
40 ]25.55.157 FORCE ADJUSTING SPRING 1 2011-11_
41 ]25.55.160 SPRING PRESSURE PLATE 1 2011-11_
43 |FT500A.55.128 UPPER SUSPENSION POINT ROCKER SEAT 1 2011-11_
44 1450.55.167 ROCKER CONNECTING PIN 1 2011-11_

218



FT404-AK163E$1 4

219



FT404-AK163EHI 4

FT300.55B.001-2 55.2—$¢Fh#8 SOl —2(£E)

L2 R KN Bt ik
No. Code Description Quantity Remark
46 |FT500B.55.152 ROCKER FRONT CONNECTING PIN 1 2011-11_
47 125.56.030 LOCKING PIN AND RING ASSEMBLY 1 2011-11_
48 |FT500A.55.106 ROCKER UPPER CONNECTING PIN 1 2011-11_
49 |FT500B.55.130 UPPER JOINT ROCKER ARM 1 2011-11_
51 [25.55.162 DUSTPROOF COVER 1 2011-11_
52 |YT300A.55.121 UPPER PULL ROD CONNECTING JOINT 1 2011-11_
53 ]25.55.161 NUT 1 2011-11_
54 |FT500A.55.103 UPPER COVER PAPER GASKET 1 2011-11_
55 [FT500A.55.104B LIFTER UPPER COVER 1 2011-11_
59 |FTS500A.55.110 LIFTING SHAFT 1 2011-11_
60 |FT500B.55.122A SHAFT SLEEVE 1 2011-11_
63 |FT300.55B.019A INNER ARM AND PISTON MANDRIL ASSEMBLY 1 2011-11_
63 |FT300.55B.019A INNER ARM AND PISTON MANDRIL ASSEMBLY 1 2011-11_
63 |FT500B.55.113E INNER LIFTING ARM 1 2011-11_
64 |FT500B.55.114D PISTON TOP ROD 1 2011-11_
66 |KM550.55.105-1 SHAFT SLEEVE 1 2011-11_
67 |KM550.55.109 CAM 1 2011-11_
68 |FT500B.55.104B SHAFT SLEEVE 1 2011-11_
7 FT500B.55.120 WASHER 1 2011-11_
70 |FT500A.55.123 OIL CONVEYING PIPE NUT 1 2011-11_
72 |FT500B.55.140 HYDRAULIC OUTLET PIPE JOINT 1 2011-11_
74 |FT500B.55.105 OIL OUTLET PIPE 1 2011-11_
76 1IB982-22 COMBINED SEAL GASKET 1 2011-11_
78 |FT500B.55.126 INTERCEPTING VALVE ADJUSTING ROD 1 2011-11_
79 |BY350.55.163 ADJUSTING VALVE SOLENOID HANDLE 1 2011-11_

220



FT404-AK163E$1 4

221



FT404-AK163EHI 4

FT300.55B.001-2 55.2—$¢Fh#8 SOl —2(£E)

L2 R KN Bt ik
No. Code Description Quantity Remark
8 FT500B.55.121 LOCK SHIM 1 2011-11_

80 |YT300A.55.122 INTERCEPTING VALVE LIMIT PLATE 1 2011-11_

9 FT500B.55.125 OIL CYLINDER BOLT 2 2011-11_

222



FT404-AK163E$1 4

223



FT404-AK163EHI 4

FT300.55B.001-3 55.3-$¢F#s—3 LIFTER ASSEMBLY-3

L2 R KN Bt ik
No. Code Description Quantity Remark
10 |FT300.55.025A POSITION ADJUSTING HANDLE WELDMENT ASSEMBLY 1 2011-11_
12 ]25.55.132 HANDLE PRESSING SCREW 2 2011-11_
13 |FT300.55.024A FORCE ADJUSTING HANDLE WELDMENT ASSEMBLY 1 2011-11_
14 |FT300.55.193 FORCE ADJUSTING SECTOR PLATE 1 2011-11_
18 |25.55.137 SECTOR PLATE SUPPORTING BUSH 2 2011-11_
20 |FT500B.55.017 FORCE ADJUSTING ECCENTRIC WHEEL WELDMENT ASSEMBLY 1 2011-11_
21 ]25.55.143 PIN 2 2011-11_
22 |KM550.55.124 2 2011-11_
23 [FT500A.55.109 PULL SPRING 2 2011-11_
24 |KM550.55.123 POSITION ADJUSTING LEVER 1 2011-11_
26 |KMS550.55.127 FORCE ADJUSTING LEVER 1 2011-11_
27 |FT500B.55.112 CONNECTING ROD ROCKER 1 2011-11_
28 | YT300A.55.113 FORCE ADJUSTING PUSH ROD 1 2011-11_
29 ]25.55.221 FORCE ADJUSTING LEVER PIN SLEEVE 1 2011-11_
3 FT500B.55.018 POSITION ADJUSTING ECCENTRIC WHEEL SLEEVE ASSEMBLY 1 2011-11_
3 FT500B.55.018 POSITION ADJUSTING ECCENTRIC WHEEL SLEEVE ASSEMBLY 1 2011-11_
5 FT500B.55.109 SECTOR PLATE SEAT 1 2011-11_
8 25.55.131 HANDLE PRESSING SPRING 2 2011-11_
9 FT300.55.195 POSITION ADJUSTING SECTOR PLATE 1 2011-11_

224






FT404-AK163EHI 4

FT300.55B.001-4 55.4—-$&F-#5 k-4 LIFT ASSEMBLY-4

L2 R KN Bt ik
No. Code Description Quantity Remark
0 FT300.57B.001 1 2011-11_
1 KMS550.55.120E DISTRIBUTOR HOUSING 1 2011-11_
11 |KR130.55.105 SEAL SLEEVE 1 2011-11_
13 |TS300B.55.187 ADJUSTING VALVE 1 2011-11_
15 |T30.57.143B ONE-WAY VALVE SEAT 1 2011-11_
16 |T30.57.142B ONE-WAY VALVE BODY 1 2011-11_
18 |T30.57.144B ONE-WAY VALVE SPRING 1 2011-11_
19 |T30.57.164 ONE-WAY VALVE BODY GASKET 1 2011-11_
2 |TS300.55.217 MAIN CONTROL VALVE SLEEVE 1 2011-11_
20 | YT300A.55.124 ONE-WAY VALVE SLEEVE 1 2011-11_
23 |JB982-12 COMBINED GASKET 2 2011-11_
23 [JB982-12 COMBINED GASKET 2 2011-11_
24 |JB1000-M12X1.5 PLUG 2 2011-11_
27 |GB5782-86 BOLT M8 30 4 2011-11_
28 |FT500B.55.107 DISTRIBUTOR SUPPORT SEAT 1 2011-11_
29 |FT500B.55.246 INTERCEPTING VALVE 1 2011-11_
31 112.55.218 SAFETY VALVE SPRING 1 2011-11_
32 | TS300B.55.209 SAFETY VALVE BODY 1 2011-11_
35 | TS300B.55.251 SCREW 1 2011-11_
36 |TS300B.55.210 ALUMINUM GASKET 1 2011-11_
37 |TS300B.55.211 SPRING SEAT OF SAFETY VALVE 1 2011-11_
39 |FT500B.55.106 OIL CYLINDER BODY 1 2011-11_
4 25.55.181 MAIN CONTROL VALVE SPRING 1 2011-11_
42 |KR130.55.103 OIL RETURN VALVE BODY 1 2011-11_
43 ]125.55.180 LIMIT PLATE 1 2011-11_

226






FT404-AK163EHI 4

FT300.55B.001-4 55.4-$¢Fh48 Bl —4(%E)

L2 R KN Bt ik
No. Code Description Quantity Remark
45 125.55.176 OIL RETURN VALVE REAR PLUG 1 2011-11_
46 125.55.184 SPRING 1 2011-11_
47 |TS300.55.172 MAIN CONTROL VALVE 1 2011-11_
48 1IB982-10 COMBINED GASKET 2 2011-11_
49 1JB1000-M10X1 SCREW PLUG 2 2011-11_
5 KR130.55.183 VALVE FRONT COVER 1 2011-11_
8 KM550.55.023 PISTON 1 2011-11_
9 520.55.143 RETAINER RING 1 2011-11_

228



FT404-AK163E$1 4

229

FT300 568, 001 Suspension mechanism assembly-1




FT404-AK163EHI 4

FT300.56B.001-1 56.1-%&4EHH4 88 ~1 SUSPENSION MECHANISM ASSEMBLY -1

L2 R KN Bt ik
No. Code Description Quantity Remark
1 GBT898-AM16-M16X1.5X45-8.8—A3L 8.8—A3L STUD 8 2011-11_
10 |FT300.56A.103 COVER 4 2011-11_
11 |FT300.56A.016a LIMIT ROD ASSEMBLY 2 2011-11_
11.1 |FT300.56A.023 LIMITING ROD LOCK PIN ASSEMBLY 1 2011-11_
11.2 |FT300.56A.161 LIMITING ROD ADJUSTING SCREW 1 2011-11_
11.3 |GBT6170-M22-A3L NUT 1 2011-11_
11.4 |FT300.56A.022a EXTENSIBLE GUIDE PIPE WELDMENT 1 2011-11_
11.5 |FT300.56A.021a EXTENSIBLE ROD BALL ASSEMBLY 1 2011-11_
12 |GBT91-4X36-A0P PIN 4 2011-11_
13 |GBT6178-M20-8-A9L NUT (PAGESI) 4 2011-11_
14 |GBT97.1-20-A0P WASHER 2
14 |GBT97.1-20-A0P WASHER 2
15 |FT300.56A.110a LIMITING ROD REAR CONNECTING PIN 2 2011-11_
16 |FT300.56A.012 LOWER PULL ROD ASSEMBLY 2 2011-11_
17 |FT300.56A.111a ROUND BOARD 2 2011-11_
18 |FT300.56B.015 LEFT LOWER PULL ROD SEAT WELDMENT 1 2011-11_
19 |FT300.56A.017 LEFT LIMITING ROD BRACKET WELDMENT 1 2011-11_
2 FT300.56B.014 RIGHT LOWER PULL ROD SEAT WELDMENT 1 2011-11_
3 GBT93-16-A0P SPRING WASHER 16 2011-11_
4 GBT6171-M16X1.5-A3L NUT 8 2011-11_
5 FT300.56A.102 LIMITING ROD CONNECTING PIN 2 2011-11_
5 FT300.56A.102 LIMITING ROD CONNECTING PIN 2 2011-11_
6 FT300.56A.019 RIGHT LIMITING ROD BRACKET WELDMENT 1 2011-11_
7 GBTS5783-M16X40-A3L BOLT 8 2011-11_
8 GBT91-5X32-A0P PIN 4 2011-11_

230



FT404-AK163E$1 4

231

FT300 568, 001 Suspension mechanism assembly-1




FT404-AK163EHI 4

FT300.56B.001—1 56.1—23EH0H 50 5 —1(4E)

L2 R KN Bt ik
No. Code Description Quantity Remark
9 GBT882-B18X55-A0P PIN 2 2011-11_

232



FT404-AK163E$1 4

233

FT300.56H.001 Suspension mechanism astembly-2




FT404-AK163EHI 4

FT300.56B.001-2 56.2—%=#ALH % —-2 SUSPENSION MECHANISM ASSEMBLY-2

L2 R KN Bt ik
No. Code Description Quantity Remark
1 FT300.56A.018b UPPER PULL ROD FIXED CLIP COMBINATION 1 2009-09_
1 FT300.56A.018b UPPER PULL ROD FIXED CLIP COMBINATION 1 2009-09_
1 FT300.56A.018a UPPER PULL ROD FIXED CLIP COMBINATION 1
1.1 |GBT91-2X10-A0P PIN 1 2011-11_
1.2 |GBT97.1-6-A0P WASHER 1 2011-11_
1.3 |FT300.56A.020b SEAT PLATE WELDMENT 1 2009-09_
1.3 |FT300.56A.020a SEAT PLATE WELDMENT 1
1.4 |FT300.56A.216 LOCKING CLAMP 1 2011-11_
10  |GBT91-5X32-A0P PIN 2 2011-11_
2 FT300.56A.011 UPPER PULL ROD ASSEMBLY 1 2011-07_
2.1 |FT300.56A.026 UPPER PULL ROD FRONT ADJUSTING ROD ASSEMBLY 1 2011-11_
2.2 |GBT6171-M24X2-A3L NUT 1 2011-11_
2.2 |GBT6171-M24X2-A3L NUT 1 2011-11_
2.3 |FT300.56A.130 ADJUSTING SOLENOID 1 2011-11_
2.4 |GBT6171-M24X2-LH-A3L NUT 1 2011-11_
2.5 |FT300.56A.024 UPPER PULL ROD REAR ADJUSTING ROD ASSEMBLY 1 2011-11_
2.6 |FT300.56A.113 LOCKING PIN CHAIN ASSEMBLY 1 2011-11_
3 FT300.56B.011 UPPER PULL ROD ASSEMBLY 1 2011-11_
3.1 |FT300.56A.026 UPPER PULL ROD FRONT ADJUSTING ROD ASSEMBLY 1 2011-11_
3.2 |GBT6171-M24X2-Z.D NUT 1 2011-11_
3.2 |GBT6171-M24X2-Z.D NUT 1 2011-11_
3.3 |FT300.56B.130 ADJUSTING SOLENOID 1 2011-11_
34 |GBT6171-M24X2-LH-Z.D NUT 1 2011-11_
3.5 |FT300.56.160 UPPER PULL ROD CONNECTING PIN 1 2011-11_
3.6 |FT300.56A.024 UPPER PULL ROD REAR ADJUSTING ROD ASSEMBLY 1 2011-11_

234



FT404-AK163E$1 4

235

FT300.56H.001 Suspension mechanism astembly-2




FT404-AK163EHI 4

FT300.56B.001-2 56.2—5 M1 50 5 —2(4E)

L2 R KN Bt ik
No. Code Description Quantity Remark
3.7 |FT300.56.029 LOCKING PIN CHAIN ASSEMBLY 1 2011-11_

4 FT300.56A.101 LIFTING ROD UPPER CONNECTING PIN 2 2011-11_

5 FT300.56A.013 LIFTING ROD ASSEMBLY 2 2011-11_
5.1 |FT300.56A.107 LIFTING ROD UPPER CONNECTING FORK 1 2011-11_
5.2 |GBT6171-M24X2-A3L NUT 1 2011-11_
5.2 |GBT6171-M24X2-A3L NUT 1 2011-11_
5.3 |FT300.56A.033 LIFTING ROD SOLENOID WELDMENT 1 2011-11_
5.4 |GBT6171-M24X2-LH-A3L NUT 1 2011-11_
5.5 |FT300.56A.108 LIFTING ROD LOWER CONNECTING FORK 1 2011-11_

6 GBT97.1-20-A0P WASHER 2

6 GBT97.1-20-A0P WASHER 2

7 GBT91-5X40-A0P PIN 2 2011-11_

8 FT300.56A.112 LIFTING ROD LOWER CONNECTING PIN 2 2011-11_

9 GBT97.1-24-A0P WASHER 2

9 GBT97.1-24-A0P WASHER 2

236



FT404-AK163E$1 4

237

FT0 SRA OO o5 ol B 0 e o Y 8 -1




FT404-AK163EHI 4

FT404.58A.001-1 58.1-JHZE & W E# M -1 OIL PUMP/PIPE/HYDRAULIC OUTPUT ASSEMBLY-1

L2 R KN Bt ik
No. Code Description Quantity Remark
1 FT300.58.101 HOLLOW BOLT 1 2011-11_
10 |GBT5783-M8X30-A2L BOLT 2 2011-11_
11 |GBT93-8-A0P WASHER 6 2011-11_
12 |GBT3452.1-15X2.65G O-SEAL RING 1 2011-11_
13 |FT300.58A.020 GEAR PUMP 1 2011-11_
14 |FT300.58.102 CROSS SLIDE BLOCK 1 2011-11_
15 |GBT3452.1-21.2X1.8G O-SEAL RING 1 2011-11_
16 |FT400.58A.015 OIL SUCTION SHORT PIPE WELDMENT 1 2011-11_
17 |GBT5783-M8X25-A2L BOLT 2 2011-11_
18 |ZBJ15001-d32 HOOP 4 2011-11_
19 |FT300.58A.104 OIL SUCTION HOSE 1 2011-11_
2 JBT982-22 COMBINED SEAL GASKET 2 2011-11_
20 |FT300.58A.040 OIL FILTER ASSEMBLY 1 2011-11_
21 |GBTS5783-M8X20-A2L BOLT 2 2011-11_
22 |GBT97.1-8-A0P WASHER 2 2011-11_
23 |FT400.58A.102 OIL SUCTION HOSE 1 2011-11_
3 FT300.58A.012 OIL SUCTION LONG PIPE WELDMENT 1 2011-11_
4 FT700.58A.101 JOINT 1 2011-11_
5 GBT6170-M6-A2L NUT 3 2011-11_
6 GBT93-6-A0P SPRING WASHER 3 2011-11_
7 FT300.58.013 OIL PIPE CLAMP AND RUBBER WASHER 6 2011-11_
8 GBT5783-M6X30-A2L BOLT 3 2011-11_
9 FT404.58A.020 MULTI-WAY VALVE OIL INLET PIPE ASSEMBLY-3 1 2011-11_

238



FT404-AK163E$1 4

239

FTA04,58A,007 it 54 He i e B -2




FT404-AK163EHI 4

FT404.58A.001-2 58.2—JHZE AW E i 4 -5 OIL PUMP/PIPE/HYDRAULIC OUTPUT ASSEMBLY-2

L2 R KN Bt ik
No. Code Description Quantity Remark
0 8A5131906 SAFETY VALVE ASSEMBLY 1 2011-11_

1 FT654.58B.102 STRAIGHT THREAD JOINT BODY 1 3 2011-11_
10 |GBT93-10-A0P WASHER 3 2011-11_

11 |GBT6170-M10-A3L NUT 3 2011-11_
12 |GBT5783-M10X16-A3L BOLT 1 2011-11_
13 |FT654.58B.020 MULTI-WAY VALVE ASSEMBLY 1 2011-11_
14 |GBT5782-M10X70-A2L BOLT 3 2011-11_

15 |FT700.58A.101 JOINT 1 2011-11_
16 |FT354.58C.017 MULTI-WAY VALVE OIL INLET PIPE ASSEMBLY-1 1 2011-11_

2 JBT982-22 COMBINED SEAL GASKET 3 2011-11_

3 FT354.58C.019 MULTI-WAY VALVE OIL INLET PIPE ASSEMBLY-2 1 2011-11_

4 FT354.58C.016 MULTI-WAY VALVE OIL RETURN PIPE ASSEMBLY 1 2011-11_

5 FT354.58A.022a MULTI-WAY VALVE FIXING BRACKET WELDMENT 1 2011-11_

6 GBT5783-M8X25-A2L BOLT 4 2011-11_

7 GBT97.1-8-A0P WASHER 4 2011-11_

8 FT354.58A.111a QUICK CHANGING JOINT FIXING BRACKET 1 2011-11_

9 FT354.58A.101 PAD BLOCK 2 2011-11_

240



FT404-AK163E$1 4

241

FTA04. 584001 il 52 ¥ He il 3 k-3

AR




FT404-AK163EHI 4

FT404.58A.001-3 58.3—JHZE AW E#i M -6 OIL PUMP/PIPE/HYDRAULIC OUTPUT ASSEMBLY-3

L2 R KN Bt ik
No. Code Description Quantity Remark
1 TB504.552-04 HANDLE HEAD ASSEMBLY 2 2010-10_
11 |FT354.58A.015 MULTI-WAY VALVE OIL OUTPUT PIPE ASSEMBLY-4 1 2011-11_
12 |FT654.58.110 HOLLOW BOLT -2 2 2011-11_
13 |IBT982-22 COMBINED SEAL GASKET 8 2011-11_
14 |FT354.58A.014 MULTI-WAY VALVE OIL OUTPUT PIPE ASSEMBLY-3 1 2011-11_
15 |FT654.58.109 THICK WASHER -1 2 2011-11_
16 |FT354.58A.016 MULTI-WAY VALVE OIL OUTPUT PIPE ASSEMBLY-1 1 2011-11_
17 |FT354.58A.017 MULTI-WAY VALVE OIL OUTPUT PIPE ASSEMBLY-2 1 2011-11_
18 |FT654.58B.102 STRAIGHT THREAD JOINT BODY 1 2 2011-11_
19 |GBT5783-M8X30-A2L BOLT 2 2011-11_
2 FT354.58C.014 CONTROL HANDLE WELDMENT 2 2011-11_
20 [GBT93-8-A0P WASHER 2 2011-11_
21 |FT354.58A.018 MULTI-WAY VALVE OIL OUTPUT PIPE ASSEMBLY-2 1 2011-11_
22 |GBT3452.1-15.0X2.65G O-SEAL RING 1 2011-11_
25 |FT700.58A.101 JOINT 1 2011-11_
26 [FT354.58C.015 MULTI-WAY VALVE OIL OUTPUT PIPE ASSEMBLY-1 1 2011-11_
27 |FT654.58.107 HOLLOW BOLT -1 1 2011-11_
28 |FT354.58A.104 BRITISH SYSTEM OIL PIPE JOINT 4 2011-11_
29 |FT354.58A.030 QUICK CHANGING JOINT 4 2011-11_
3 GBT95-6-A0P WASHER 6 2011-11_
4 GBT91-2X12-A0P PIN 6 2011-11_
5 FT654.58.103 CONNECTING PLATE 4 2011-11_
6 FT354.58A.103 DUSTPROOF COVER 4 2011-11_
7 FT654.58.010a QUICK CHANGING JOINT 4 2011-11_
8 FT354.58A.102a JOINT 4 2011-11_

242



FT404-AK163E$1 4

243

FTA04. 584001 il 52 ¥ He il 3 k-3

AR




FT404-AK163EHI 4

FT404.58A.001-3 58.3— {12 45 1 He it s Bl —6(48)

L2 R KN Bt ik
No. Code Description Quantity Remark
9 GBT3452.1-12.5X2.65G O-SEAL RING 4 2011-11_

244



FT404-AK163E$1 4

FTadd. 744, 002 Front balance weightissembly

245



FT404-AK163EHI 4

FT404.74A.002 74-FiftE S8, 74-FRONT BALLAST ASSEMBLY

L2 R KN Bt ik

No. Code Description Quantity Remark

1 GBT6170-M16-8-A3L NUT 2 2012-09_

10 |FT650.74.108 TOWING NUT 2 2011-11_

11 |FT404.74A.108 CONNECTING BOLT 1 2011-11_
GBT93-16-Zn.D WASHER 6 2011-11_
GBT97.1-16 WASHER 6 2011-11_

4 GBT5783-M16X35-Zn.D BOLT 4 2011-11_

5 FT300.74A.107 FIXING BRACKET 1 2011-11_

6 FT404.74A.010 FRONT BALLAST ASSEMBLY 1 2012-01_

6.1 |FT300.74A.106 BALLAST 6 2011-11_

6.2 |FT300.74A.105 BALLAST 2

7 GBT5785-M20X1.5X80-8.8—A3L BOLT 2

8 GBT97.1-20 WASHER 2 2011-11_

9 FT300.74A.110 TOWING LUG 1 2011-11_

246



FT404-AK163E Il

FT300.74A 001 Fore balance weight frame assembly

247



FT404-AK163EHI 4

FT300.74A.001 74-mHifEZ L, 74-FRONT BALLAST BRACKET ASSEMBLY

L2 R KN Bt ik
No. Code Description Quantity Remark
1 GBT5783-M16X70-A3L BOLT 2 2004-01_
2 GBT93-16-A0P WASHER 6 2004-01_
3 GBT5783-M16 x 50-8.8—A3L BOLT 4 2004-01_
4 FT300.74A.101 BALLAST BRACKET 1 2004-01_
4 FT300.74A.101a BALLAST BRACKET 1 2009-11_

248



FT404-AK163E$ 4/

249

Fr4o09ia.mH 5 E Al




FT404-AK163EHI 4

FT400.91A.001 91-J5ECE S8 91-REAR BALLAST ASSEMBLY

L2 R KN Bt ik
No. Code Description Quantity Remark

1 GBT6171-M16-A3L NUT 3 2011-11_

2 GBT93-16-A0P SPRING WASHER 6 2011-11_

3 FT400.91A.102 REAR BALLAST SCREW I 3 2011-11_

4 FT400.91A.101 REAR BALLAST 4 2011-11_

5 FT400.91A.104 WASHER 12 2011-11_

6 FT400.91A.103 REAR BALLAST SCREW 1II 9 2011-11_

7 GBT5783-M16X35-8.8—A3L BOLT 6 2011-11_

250



FT404-AK163E$1 4

251

FT304, 31F. 001 5 HEE1HE B 6k




FT404-AK163EHI 4

FT304.31F.001-2 BEREIMES -2 FRONT DRIVE AXLE SUB-ASSEMBLY-2

L2 R KN Bt ik
No. Code Description Quantity Remark
0 FT304.31F.011 FRONT DRIVING AXLE SUB-ASSEMBLY 1 2011-11_
10 |JBT7940.1-M10X1 STRAIGHT PRESSURE FILLING OIL CUP 1 2011-11_
11 |QYXF70-Z38” SCREW PLUG 1 2011-11_
12 |GBT1160.2-A10 DIPSTICK 1 2011-11_
13 |FT304.31F.121 HALF SHAFT HOUSING 1 2011-11_
14 |FT304.31F.126 GEAR 1 2011-11_
15 |GBT276-6309 BEARING 1 2011-11_
16 |FT304.31F.128 SPLINE SHAFT 1 2011-11_
17 |FT304.31F.127 SLEEVE 1 2011-11_
18 |FT304.31F.123 ADJUSTING WASHER 1 2011-11_
19 |FT304.31F.130 ADJUSTING WASHER 1 2011-11_
2 GBT93-12 WASHER 4 2011-11_
21 |FT204.31F.205 WASHER 6 2011-11_
22 |FT304.31F.117 FRONT DRIVING SHAFT 1 2011-11_
23 |FT304.31F.115 BOLT 6 2011-11_
24 |FT304.31F FLOATING OIL SEAL 2
24 |65X4.8 O-RING 2
25 |GBT5783-M8X35 BOLT 8 2011-11_
27 |FT304.31F.107 BIG END COVER 1 2011-11_
28 |FT304.31F.190 ADJUSTING GASKET 1 2011-11_
29 |GBT3452.1-236X5.3G O-SEAL RING 1 2011-11_
3 FT304.31F.124 CONNECTING COVER 1 2011-11_
30 |GBT276-6310 BEARING 1 2011-11_
31 |FT304.31F.114 RETAINER RING 2 2011-11_
32 |FT304.31F.108 BIG END GEAR 1 2011-11_

252



FT404-AK163E$1 4

253

FT304, 31F. 001 5 HEE1HE B 6k




FT404-AK163EHI 4

FT304.31F.001-2 FUKhHF o i—2(4E)

L2 R KN Bt ik
No. Code Description Quantity Remark
33 |GBT276-6210 BEARING 1 2011-11_
34 |FT304.31F.113 ADJUSTING GASKET 2 2011-11_
35 |FT304.31F.110 END SPLINE SHAFT 1 2011-11_
36 |FT304.31F.111 SLEEVE 1 2011-11_
37 |GBT301-8107 HANDSPIKE BALL BEARING 1 2011-11_
38 |FT304.31F.105 SCREW PLUG 2 2011-11_
38 |FT304.31F.105 SCREW PLUG 2 2011-11_
39  |FT304.31F.106 WASHER 2 2011-11_
4 GBT9877.1-FB8010512 OIL SEAL 1 2011-11_
40 |GBT6170-M16 NUT 1 2011-11_
42 |FT304.31F.109 LEFT END HOUSING 1 2011-11_
43 |FT304.31F.112 END PINION 1 2011-11_
44 |GBT276-6308 BEARING 1 2011-11_
45 |GBT893.1-90 RETAINER RING 1 2011-11_
46 |FT304.31F.022 SEAL CAP 1 2011-11_
47 IGBT893.1-102 SNAP RING 1 2011-11_
5 FT304.31F.125 OIL SEAL BUSH 1 2011-11_
6 GBT276-6013 BEARING 2 2011-11_
7 GBT893.1-100 SNAP RING 2 2011-11_
8 FT304.31F.188 WASHER 1 2011-11_
9 FT304.31F.122 GEAR 1 2011-11_

254



FT404-AK163EHI 4

255



